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TEST REPORT CERTIFICATION

Applicant : TP-LINK TECHNOLOGIES CO., LTD.
Manufacturer ¢ TP-LINK TECHNOLOGIES CO., LTD.
EUT Description :  150Mbps Wireless N ADSL2+ Modem Router
FCCID . TE7TDWS8I5INV4

(A) MODEL NO. : TD-WB8ISIN

(B) SERIAL NO. : N/A

(C) POWER SUPPLY : AC 100-240V, 50/60Hz
(D) TEST VOLTAGE : DC 9V From Adapter Input AC 120V/60Hz

Tested for comply with:
FCC Rules and Regulations Part 15 Subpart C: 2012

Test procedure used:
ANSI C63.10:2009

The device described above is tested by AUDIX TECHNOLOGY (SHENZHEN) CO., LTD. to confirm
comply with all the FCC Part 15 Subpart C requirements. The test results are contained in this test
report and AUDIX TECHNOLOGY (SHENZHEN) CO., LTD. is assumed full responsibility for the
accuracy and completeness of these tests. Also, this report shows that the Equipment Under Test (EUT)
is to be technically compliant with the FCC and IC requirements. This report contains data that are not
covered by the NVLAP accreditation.

This Report is made under FCC Part 2.1075. No modifications were required during testing to bring this
product into compliance.

This report applies to above tested sample only. This report shall not be reproduced in part without
written approval of AUDIX TECHNOLOGY (SHENZHEN) CO., LTD..

The report must not be used by the client to claim product certification, approval, or endorsement by
NVLAP, NIST, or any agency of the federal government.

Date of Test : Feb.26™ Mar.07, 2014 Report of date: Mar.21, 2014

Prepared by : M W Reviewed by

Sherry Zhuo / As istant Manager
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i
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1. SUMMARY OF STANDARDS AND RESULTS

1.1.Description of Standards and Results
The EUT have been tested according to the applicable standards as referenced below.

EMISSION
Description of Test Item Standard Results
FCC Part 15: 15.207
Power Line Conducted Emission PASS

ANSI C63.10: 2009

FCC Part 15: 15.209
) . PA
Radiated Emission ANSI C63.10: 2009 SS

FCC Part 15: 15.247

. PASS
Band Edge Compliance ANSI C63.10: 2009

FCC Part 15: 15.247

: . PASS
Conducted spurious emissions ANSI C63.10: 2009

FCC Part 15: 15.247

i PASS
6dB Bandwidth ANSI C63.10: 2009

FCC Part 15: 15.247

PASS
Peak Output Power ANSI C63.10: 2009

FCC Part 15: 15.247

Power Spectral Density ANSI C63.10: 2009 PASS

Antenna requirement FCC Part 15: 15.203 PASS

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14092
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2. GENERAL INFORMATION

2.1.Description of Device (EUT)
Product Name : 150Mbps Wireless N ADSL2+ Modem Router

Model Number : TD-W8151N

FCCID

Operation Frequency

Channel Number

Modulation Technology

Antenna Assembly Gain

Applicant

Manufacturer

Power Adapter

Date of Test
Date of Receipt

Sample Type

: TETTDW8151NV4

IEEE 802.11b: 2412MHz—2462MHz

. |IEEE 802.119: 2412MHz—2462MHz
" |IEEE802.11n HT20: 2412MHz—2462MHz

IEEE802.11n HT40: 2422MHz—2452MHz

IEEE 802.11b/g, IEEE 802.11n HT20: 11 Channels

: IEEE 802.11n HT40: 7Channels

IEEE 802.11b: DSSS(CCK,DQPSK,DBPSK)
IEEE 802.11g: OFDM(64QAM, 16QAM, QPSK, BPSK)

" |EEE 802.11n HT20, HT40: OFDM (64QAM, 16QAM,

QPSK,BPSK)

: Dipole antenna, PK gain 5dBi

: TP-LINK TECHNOLOGIES CO., LTD.

Building 24(floors 1,3,4,5) and 28 (floors1-4) Central Science
and Technology Park, Shennan Rd, Nanshan, Shenzhen, China

: TP-LINK TECHNOLOGIES CO., LTD.

Building 24(floors 1,3,4,5) and 28 (floors1-4) Central Science
and Technology Park, Shennan Rd, Nanshan, Shenzhen, China

~ Manufacturer: TP-LINK; M/N: T090060-2B1
" Cable: Unshielded, Detachable,1.5m

: Feb.26~Mar.07, 2014
: Feb. 23, 2014

. Prototype production

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14092
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2.2.Test Information

A special test software was used to control EUT work in Continuous TX mode(100% duty

cycle), and select test channel, wireless mode and data rate.

Tested mode, channel, and data rate information
Mode data rate Channel Frequency
(Mpbs)(see Note) (MHz)
IEEE 802.11b 11 Low :CH1 2412
11 Middle: CH6 2437
11 High: CH11 2462
IEEE 802.11g 54 Low :CH1 2412
54 Middle: CH6 2437
o4 High: CH11 2462
IEEE 802.11n HT20 6.5 Low :CH1 2412
6.5 Middle: CH6 2437
6.5 High: CH11 2462
IEEE 802.11n HT40 13.5 Low :CH1 2422
13.5 Middle: CH4 2437
13.5 High: CH7 2452
Notel: According exploratory test, EUT will have maximum PK output power
in those data rate, so those data rate were used for all test.

2.3.Tested Supporting System Details

No. Description ACS No. Manufacturer Model Serial Number Approved type
. MFCC DoC
. Personal Test PC M DELL Studio 540 224XK2X MBSMI 1D-R33002
Computer  [Power Cord: Unshielded, Detachable, 1.8m
Display Card: HD3450 (DVI+VGA+HDMI)

2.4.Block Diagram of Test Setup

EUT LAN

Adapter

l

AC Mains

—_———

Outside the chamber

(EUT: 150Mbps Wireless N ADSL.2+ Modem Router)

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14092
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2.5. Test Facility

Site Description
Name of Firm

Audix Technology (Shenzhen) Co., Ltd.

No. 6, Ke Feng Rd., 52 Block, Shenzhen
Science & Industrial Park,Nantou,
Shenzhen, Guangdong, China

3m Anechoic Chamber

Certificated by FCC, USA

Registration Number: 90454
Valid Date: Feb.22, 2015

3m & 10m Anechoic Chamber

Certificated by FCC, USA

Registration Number: 794232
Valid Date: Oct.31, 2015

EMC Lab.

Certificated by Industry Canada

Registration Number: IC 5183A-1
Valid Date: Jun.13, 2014

Certificated by DAKKS, Germany
Registration No: D-PL-12151-01-00
Valid Date: Dec.15, 2016

Accredited by NVLAP, USA
NVLAP Code: 200372-0
Valid Date: Mar.31, 2014

2.6. Measurement Uncertainty (95% confidence levels, k=2)

Test Item

Uncertainty

Uncertainty for Conduction emission test
in No. 1 Conduction

3.08dB (9KHz to 150KHz)

3.10dB (150kHz to 30MHz)

Uncertainty for Radiation Emission test
in 3m chamber

3.22dB (30~200MHz, Polarize: H)

3.23dB (30~200MHz, Polarize: V)

3.49dB (200M~1GHz, Polarize: H)

3.39dB (200M~1GHz, Polarize: V)

Uncertainty for Radiation Emission test in
3m chamber (1GHz-18GHz)

4.97dB (1~6Ghz, Distance: 3m)

4.99dB (6~18Ghz, Distance: 3m)

Uncertainty for Radiated Spurious

Emission test in RF chamber 3.57dB
Uncertainty for_ C(_)nductlon Spurious 200 dB
emission test

Uncertainty for Output power test 0.73dB

Uncertainty for Power density test 2.00 dB
Uncertainty for Frequency range test 7x10°
Uncertainty for Bandwidth test 83 kHz

Uncertainty for DC power test 0.038 %
Uncertainty for test site temperature and 0.6C

humidity 3%

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14092
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3. POWER LINE CONDUCTED EMISSION TEST
3.1.Test Equipments
Item Equipment Manufacturer | Model No. | Serial No. | Last Cal. |Cal. Interval
1. 1# Shielding Room AUDIX N/A N/A Apr.18,13 1 Year
2. Test Receiver Rohde & Schwarz| ESHS10 | 838693/001 | Oct.31,13 | 1 Year
3. L.I.S.N.#1 Rohde & Schwarz| ESH2-Z5 | 834066/011 | Oct.31, 13 1 Year
4. L.I.S.N.#3 Kyoritsu KNW-242C| 8-1920-1 |May.08, 13| 1 Year
5. Terminator Hubersuhner 50Q No. 1 May.08, 13| 1 Year
6. Terminator Hubersuhner 50Q No. 2 May.08, 13| 1 Year
7. RF Cable Fujikura 3D-2W No.1 May.08, 13| 1 Year
8. Coaxial Switch Anritsu MP59B M50564 |May.08, 13| 1 Year
9. Pulse Limiter Rohde & Schwarz| ESH3-72 100341 |May.08, 13| 1 Year
10. MPEG2 Measurement | ROHDE&SCHW DVG 100319 Dec.11, 13| 1 Year
Generator ARZ
11. TV Transmitter ROHD:S‘ZSCHW SFQ 100521 |May.08, 13| 1 Year
12. Signal Generator HP 8648A |3625U00573 |May.08, 13| 1 Year
13. Pattern Generator Philiphs PM5418 | L0O625020 |May.08, 13| 1 Year
3.2.Block Diagram of Test Setup
PC System Receiver EUT Peripheral
I ] Py ] A
80cm
0.8m
—
LISN LISN R
[ —

:50Q Terminator

3.3.Power Line Conducted Emission Test Limits

Maximum RF Line Voltage

Frequency Quasi-Peak Level Average Level
dB(uV) dB(uV)
150kHz ~ 500kHz 66 ~ 56* 56 ~ 46*
500kHz ~ 5MHz 56 46
SMHz ~ 30MHz 60 50

Notes: 1. * Decreasing linearly with logarithm of frequency.
2. The lower limit shall apply at the transition frequencies.

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F14092
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3.4.Configuration of EUT on Test

The following equipment are installed on Power Line Conducted Emission Test to meet the
commission requirement and operating regulations in a manner which tends to maximize its
emission characteristics in a normal application.

3.4.1.150Mbps Wireless N ADSL2+ Modem Router (EUT)

Model Number : TD-W8151N
Serial Number N/A

3.4.2.Support Equipment: As Tested Supporting System Details, in Section 2.2.
3.5.0perating Condition of EUT

3.5.1. Setup the EUT and simulator as shown as Section 3.2.
3.5.2. Turned on the power of all equipment.
3.5.3.PC run test software to control EUT work in Tx mode.

3.6.Test Procedure

The EUT was placed on a non-metallic table, 80cm above the ground plane. The EUT Power
connected to the power mains through a line impedance stabilization network (L.I.S.N. 1#).
This provides a 50 ohm coupling impedance for the EUT (Please refer the block diagram of
the test setup and photographs). The AC line are checked to find out the maximum conducted
emission. In order to find the maximum emission levels, the relative positions of equipment
and all of the interface cables shall be changed according to ANSI C63.10: 2009 on
Conducted Emission Test.

The bandwidth of test receiver (R & S ESHS10) is set at 9kHz.

The frequency range from 150kHz to 30MHz is checked.

3.7.Power Line Conducted Emission Test Results

PASS. (All emissions not reported below are too low against the prescribed limits.)

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14092
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Data: 13

File: D2DATA'2014 Report Data'T'TP-LINKIACS 14003 20.EMG6 (14)

Date: 2014-02-26

g LEVE! (0BuUY)

FCCPART 15 C

Fwi FCC PART 15 C (AVG)
; |
|
4
1}
A5 2 5 1 2 5 10 20
Trace: (Discrete) Frequency (MHz)
Site no :1fconduction Data No : 13
Dis./Ant. 12014 ESHZ-Z5 LINE
Limit :FCC PART 15 C
Env./Ins. 123.3%C/ 465 Engineer :Nick Huang
EUT :150Mbps Wireless N LD3LZ+ Modem Router
Power Rating :DC 9V From Adapter Input AC 120V/60HEz
Test Mode :TX Mode
H/N:TD-US151N
LIZN Cable Emiz=ion
Mo Freq Factor Loss Reading Level Limitcs Margin Rewmark
(HHz) (dBE) (B} (dBuV) {dBuv) [cBuV) (dB)
1 0.32900 0.14 9.88 25.30 35.32 49 .43 14.16 Average
2 0.32900 0.14 9.88 33.60 43 .62 59.48 15.86 QF
3 0.44800 0.15 9.88 22 .60 32.63 46.91 14.28 bverage
4 0.44800 0.15 9.88 41.00 51.03 56.91 5.88 QP
] 1.100 o.17 9.89 22.91 32.97 46,00 13.03 hverage
] 1.100 0.17 9.89 35.41 43 .47 56.00 12.53 QP
7 1.190 0.18 9.89 21.00 31.07 46.00 14.93 Average
=] 1.180 0.18 9.89 37.80 47 .87 856.00 8.13 QP
S 1.290 0.18 9.90 27.49 37.57 46.00 8.43 Average
10 1.290 o.18 9.90 42 .59 52 .67 S56.00 3.33 QP
11 1.340 o.18 9.90 23 .60 33.68 46,00 12 .32 hverage
12 1.340 0.18 9.90 42 .10 52.18 56.00 3.82 QF

Femarks: 1.Emission LevelsLISN Factor+Cable Loss=(Include Pulse limiter)+Resding.
2.If the average limit i=2 met when useing a gquasi-peak detector.

the EUT shall be deemed to meet both limits and measurement
with average detector 1s unnecessary.

30

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F14092
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Data: 14

File: D2DATA'2014 Report Data'T'TP-LINKIACS 14003 20.EMG6 (14)

Date: 2014-02-26

g LEVE! (0BuUY)

FCCPART 15 C

FCC PART 15 C (AVG)

30

4 1
40 2 |
1
1]
A5 2 5 1 2 5 10 20
Trace: (Discrete) Frequency (MHz)
Site no :1fconduction Data No 14
Dis./Ant. 12014 ESHZ-Z5 MEUTRAL
Limit :FCC PART 15 C
Env./Ins. 123.3%C/ 465 Engineer :Nick Huang
EUT :150Mbps Wireless N ALDSLZ+ Modem Router
Power Rating :DC 9V From Adapter Input AC 120V/60HEz
Test Mode :TX Mode
H/N:TD-US151N
LIZN Cable Emiszion
No Freq Factor Loss Reading Level Limitcs Hargin Remark
(HHz) (dBE) (B} (dBuV) {dBuv) [cBuV) (dB)
1 0.32900 0.14 9.88 25.30 35.32 49 .43 14.16 Average
2 0.32900 0.14 9.88 29.80 39.82 59.48 19.66 QF
3 0.44800 0.15 9.88 24 .30 34.33 46.91 12 .58 bverage
4 0.44800 0.15 9.88 31.00 41.03 56.91 15.88 QP
] 1.160 0.18 9.89 22 .30 32.37 46,00 13.63 hverage
] 1.160 0.18 9.89 36.50 46.57 56.00 9.43 QP
7 1.280 0.18 9.90 27.60 37.68 46.00 56.32 Average
=] 1.280 0.18 9.90 4z .80 52.88 856.00 3.1z QP
S 1.430 0.19 9.90 17.50 27.59 46.00 18.41 Average
10 1.430 o.19 9.90 38.20 48.29 S56.00 7.71 QP
11 9.550 0.42 9.99 19.80 30.21 50.00 19.79 hverage
12 9.550 0.42 9.99 30.90 41.31 &0.00 15. 69 QF
Femarks: 1.Emission LevelsLISN Factor+Cable Loss=(Include Pulse limiter)+Resding.

2.If the average limit i=2 met when useing a gquasi-peak detector.
the EUT shall be deemed to meet both limits and measurement
with average detector 1s unnecessary.

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F14092
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4. RADIATED EMISSION TEST

4.1.Test Equipment
4.1.1. For frequency range 30MHz~1000MHz (At Anechoic Chamber)

Iltem Equipment Manufacturer Model No. | Serial No. | Last Cal. |Cal. Interval
1 3#Chamber AUDIX N/A N/A Nov.24,13| 1 Year
2 EMI Spectrum Agilent E4407B |MY41440292|May.08, 13| 1 Year
3 Test Receiver Rohde & Schwarz | ESVS10 | 834468/011 |May.08, 13| 1 Year
4 Amplifier HP 8447D | 2648A04738 |May.08, 13| 1 Year
5 Bilog Antenna TESEQ CBL6112D 35375 May.30, 13| 1 Year

3# Chamber
6 RF Cable MIYAZAKI  |CFD400-NL No 1 May.08, 13| 1 Year
7 Coaxial Switch Anritsu MP59B M74389 |[May.08, 13| 1 Year
4.1.2. For frequency range 1GHz~25GHz (At Anechoic Chamber)

Item Equipment Manufacturer|  Model No. Serial No. Last Cal. | Cal. Interval
1 |Spectrum Analyzer| Agilent E4407B MY41440292 | May.08, 13 1 Year
2 Horn Antenna EMCO 3115 9607-4580 | Aug.28, 13 1 Year
3 Amplifier Agilent 8449B 3008A00863 | May.08, 13 1 Year
4 RF Cable Hubersuhner | SUCOFLEX106| 77980/6 May.08, 13 1 Year
5 RF Cable Hubersuhner | SUCOFLEX106| 77977/6 May.08, 13 1 Year
6 Horn Antenna EMCO 3116 00060089 | Aug.28, 13 1 Year

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F14092
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4.2.Block Diagram of Test Setup
For frequency range 30MHz-1000MHz

Semi-anechoic 3m Chamber

§ ANTENNA ELEVATION VARIES FROM 1 TO 4 METERS
3m

‘T -
(Reference Point)

TURN TABLE
2.0m(L)*1.0m(W)*0.8m(H) » || (FIBRE GLASS)

Combining Network| [ AMP [ |Spectrum Analyzer| [ PC System

[
Receiver

For frequency range 1GHz-25GHz

Semi-anechoic 3m Chamber

ANTENNA ELEVATION VARIES FROM 1 TO 4 METERS
Remark: If necessary, The antenna rise and fall from 1 to 4 meters.

3m

»
»

(Reference Point)

EUT

Im | 2.0m(L)*1.0m(W)*0.8m(H) —»

ABSORBER 0.8m
(30cm maximum) TURN TABLE

_ (FIBRE GLASS)
A

AMP | |Spectrum Analyzer| | PC System -

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14092
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4.3.Radiated Emission Limit
4.3.1.15.209 limits

FREQUENCY DISTANCE FIELD STRENGTHS LIMIT
MHz Meters uV/m dB(uV)/m
30 ~ 88 3 100 40.0
88 ~ 216 3 150 43.5
216 ~ 960 3 200 46.0
960 ~ 1000 3 500 54.0
Above 1000 3 74.0 dB(uV)/m (Peak)
54.0 dB(uV)/m (Average)

Remark : (1) Emission level dBuV = 20 log Emission level pV/m
(2) The smaller limit shall apply at the cross point between two frequency bands.

(3) Distance is the distance in meters between the measuring instrument, antenna

and the closest point of any part of the device or system.

4.3.2.15.205 Restricted band

s of operation

MHz MHz MHz GHz
0.090 - 0.110 16.42 - 16.423 399.9 - 410 45-5.15
10.495 - 0.505 16.69475 - 16.69525 608 - 614 5.35-5.46
2.1735 - 2.1905 16.80425 - 16.80475 960 - 1240 7.25-17.75
4.125-4.128 25.5 - 25.67 1300 - 1427 8.025 - 8.5
4.17725 - 4.17775 37.5-38.25 1435 - 1626.5 9.0-9.2
420725 - 420775 73 - 74.6 1645.5 - 1646.5 93-9.5
6.215-6.218 74.8 - 752 1660 - 1710 10.6-12.7
6.26775 - 6.26825 108 - 121.94 1718.8 - 1722.2 13.25-13.4
6.31175 - 6.31225 123 - 138 2200 - 2300 14.47 - 14.5
8.291 - 8.294 149.9 - 150.05 2310 - 2390 15.35 - 16.2
8.362 - 8.366 156.52475 - 156.52525 2483.5 - 2500 17.7-21.4
8.37625 - 8.38675 156.7 - 156.9 2690 - 2900 22.01 -23.12
8.41425 - 8.41475 162.0125 - 167.17 3260 - 3267 23.6-24.0
12.29 - 12.293 167.72 - 173.2 3332-3339 31.2-318
12.51975 - 12.52025 240 - 285 3345.8 - 3358 36.43-36.5
12.57675 - 12.57725 322-335.4 3600 - 4400 A

All the emissions appearing within 15.205 restricted frequency bands shall not exceed the
limits shown in 15.209, all the other emissions shall be at least 20dB below the fundamental
emissions, or comply with 15.209 limits.

4.4 EUT Configuration on Test

The configurations of EUT are listed in Section 3.5.

4.5.0perating Condition of EUT

Same as Conducted Emission test that is listed in Section 3.6. except the test set up replaced by

Section 4.2.
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4.6.Test Procedure

EUT and its simulators are placed on a turn table, which is 0.8 meter high above ground. The
turn table can rotate 360 degrees to determine the position of the maximum emission level.
Power on the EUT and let it working in test mode, then test it. EUT is set 3 meters away from
the receiving antenna, which is mounted on a antenna tower. The antenna can be moved up and
down between 1 meter and 4 meters to find out the maximum emission level. Broadband
antenna (calibrated bilog antenna) is used as receiving antenna. Both horizontal and vertical
polarization of the antenna are set on test.

This test was performed with EUT in X, Y, Z position, and the worse case was found when
EUT in X position as test photo indicated.

The bandwidth of the EMI test receiver (R&S ESVS10) is set at 120kHz for frequency range
from 30MHz to 1000 MHz.

The bandwidth of the Spectrum’s VBW is set at 3MHz and RBW is set at 1MHz for peak
emissions measurement above 1GHz and 1MHz RBW, 10Hz VBW for average emissions
measure above 1GHz

The frequency range from 30MHz to 10™ harmonic (25GHz) are checked. and no any
emissions were found from 18GHz to 25 GHz, So the radiated emissions from 18GHz
to 25GHz were not record.

4.7 .Radiated Emission Test Results
PASS.
All the emissions from 30MHz to 25 GHz were comply with 15.209 limits.

Note: For emissions above 1GHz, if peak level comply with average limit, then the average
level is deemed to comply with average limit.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14092
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Frequency: 30MHz~1GHz

Data: 2
0 Level (dBuv/m)

File:

E:2014 Report Data'T'TP-LINKIACS 1400320.EM6 (2)

Date: 2014-02-26

) I s

FCC PART 15 C {3M)

1000

30 224, 418. 612, 806.
Frequency (MHz)
S3ite no. 3m Chamber Data no. HE
Dis. / Ant. 3m 2013 CELA11ZD 35375 Ant. pol. : HORIZOMTAL
Limit FCC PART 15 C (3M)
Env. / Ins. 22.5%7C/47% Engineer : Even Deng
EUT 150Mbp=s Wireless W AD3LZ4+ Modetn Fouter
Power rating DC 9 From Adapter Input AC 120V/60H=
Test HMode TZ Node
MW TD-W3151H
Ant. Cable Emis=sion
Lo Freq Factor Lo=z=z Feading Level Limit=s Margin Femark
[MH=z) {dE/m) [dBE) (dBuV) {dBuW/m) (dBuVW/m) [dE)
1 30,000 20,10 0.583 15.45 36.38 40,00 3.62 QF
Z 170.650 10.17 1.68 10.79 Z2Z.64 43.50 Z0.856 QF
3 251.160 13,16 1.958 15.55 30.69 46.00 15.31 Qp
4 280.260 13,60 2.09 10.158 25.87 46,00 Z0.13 QF
5 377.E60 15,85 2.39 7.85 Z26.09 46,00 19.91 QF
G 419.9240 17.40 2.52 .87 26.79 46,00 19,21 QF
Femarks: 1. Emission Lewvel= Antenna Factor + Cable Loss + Reading.
2. The emission lewels that are -20dB below the officisl

limit are not reported.
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Data: 1
0 Level (dBuV/

my)

File: E:'2014 Report Data'T'TP-LINK'ACS 14Q0320.EMG (2)

Date: 2014-02-26

) I e

FCC PART 15 C {3M})

[
2 1
7
030 224, 418. 612, 806. 1000
Frequency (MHz)
SJice no. 3t Chatber DIata no. i1
Dis. / Ant. 3m 2013 CBL&A11ZD 35375 Ant. pol. : VERTICALL
Limit FCC PART 15 C [(3M)
Env. / In=. Z2.5%C/47% Engineer : Even Deng
EUT 150Mbhps Wireless W ADSLZ4+ Moderm FEouter
Power rating DC 9% From Adapter Input AC 120V/60HE=
Te=zt HMode T Mode
M/W: TD-Wa151H
Ant. Cable Emission
o Fredg Factor Loszs Reading Level Limitsz Margin ERemark
[MH=z) {dE/m) (dE) [dBuV) (dBul/m) (dBuW/m) [dE)
1 30.000 zZ0,10 0.583 15.51 36.434 40,00 3.56 QF
2 59.100 6.79 1.23 Z0.06 28.038 40.00 11.9:2 QF
3 65,770 6,79 1.28 15.18 Z6.25 40,00 13.75 op
4 141,550 11.59 1.57 15.66 29.12 43 .50 14.35 QF
5 251.160 13.186 1.98 19.31 34.45 46.00 11.55 QF
3 419.940 17.40 Z2.52 10.63 30.55 46.00 15.45 QF

1.
2.

Femarks:

Emission Lewvel= Lntenna Factor + Cable Loss + Reading.
The emission lewvels that are Z20dEBE below the officisl
limit are not reported.
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Frequency: 1GHz~18GHz

Data: 1

Level (dBuvfim)
120

File: G:2014 ReportiT'TP-LINK\ACS140Q0320.EMG (104)
Date: 2014-2-28

FCC PART 15C PEAK

60

4000

Jite no.
Di=. / Ant.
Limit

Env. / Ins.
EUT

FPower Rating :

Test Mode
M/

6800. 9500. 12400. 15200. 18000
Fregquency (MHz)

3t Charmber Data no. i1

3 2013 3115 (4550) Ant. pol. @ VERTICAL

FCC PART 15C PELAE

24%C/56% Engineer : Leo-Li

150Mbps Wireless W ADSLZ+ HModem Router
DC 9V From Adapter input AC 120V/60H=
IEEES02.11k CH 1 241ZMH=z Tx
TD-WS151N
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Data: 2 File: G:2014 Report'T'TP-LINK\ACS14Q0320.EMG (104)
Level (dBuvim) Date: 2014-2-28
120
FCC PART 15C PEAK
60
z FCC PART 15C iy
D4DUD 6800, 9600, 12400, 15200. 18000
Fregquency (MHz)
3itce no. 3m Chamber Data no. HE-:
Dis. / Aint. 3m 2013 3115 (4580) Ant. pol. : VERTICALL
Limit FCC PART 15C FEAE
Env. / Ins. Z4+C/ 56y Engineesr Leo-Li
EUT : 150Mbps Wireless W ALDSLZ+4+ Modem Router
Power Rating : DC 9V From Adapter input AC 120V/60HE=
Test Mode IEEES0z .11k CH 1 Z241ZMH=
MW TD-Wa151N
int. Cable LMP Emission
No Fredq. Factor Loss factor Beading Level Limits Margin Bemark
[MH=z) (dE/ 1) (dE) [dE) [dBuV) [dBuW/ ) (dBEuV,/m) (dE)
1 4524.000 32.88 §.58 35.70 45.45 51.21 S54.00 2.79 hverage
Z 48z4.000 32.88 5.58 35.70 51.12 L56.58 74.00 17.12 PFPeak

Femarks: 1.

Emission Lewvel= Lntenna Factor + Cable Loss + Reading

—Amp Factor

The emis=sion lewels that are 20dE below the officisl

limit are not reported.
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Data: 3

Level {dBu¥im)

120

File: G:2014 ReportT'TP-LINK\ACS14Q0320.EMG (104)

Date: 2014-2-28

FCC PART 15C PEAK

il

4000

3itce no.
Dis. / Aint.
Limit

Env. / Ins.
EUT

Power Rating :

Te=zt HMode
M/

6800. 9600. 12400. 15200. 18000
Fregquency (MHz)

3m Chamber Data no. HE

3m 2013 3115 (4580) Ant., pol. : HORIZOMNTAL

FCC PART 15C FPEAK

Z4+C/ 56y Engineser : Leo-Li

150Mhps Wireless W ADSLZ+ Modem Router
DC 9% From Adapter input AC 120V/60HE=
IEEES0Z.11k CH 1 Z2412ZMHz Tx
Th-WS151NW
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Data: 4 File: G:2014 Report'T'TP-LINK\ACS14Q0320.EMG (104)
Level (dBuvim) Date: 2014-2-28
120
FCC PART 15C PEAK
60
2 FCC PART 15C iy
D4DUD 6800, 9600, 12400, 15200. 18000
Fregquency (MHz)
3itce no. 3m Chamber Data no. HEE
Dis. / Aint. 3m 2013 3115 (4580) Ant. pol. HORIZONTAL
Limit FCC PART 15C FEAE
Env. / Ins. Z4+C/ 56y Engineesr Leo-Li
EUT : 150Mbps Wireless W ALDSLZ+4+ Modem Router
Power Rating : DC 9V From Adapter input AC 120V/60HE=
Test Mode IEEES0z .11k CH 1 Z241ZMH=
MW TD-Wa151N
int. Cable LMP Emission
No Fredq. Factor Loss factor Beading Level Limits Margin Bemark
[MH=z) (dE/ 1) (dE) [dE) [dBuV) [dBuW/ ) (dBEuV,/m) (dE)
1 4524.000 32.88 §.58 35.70 37.46 43.22 S54.00 10.78 Average
Z 48z4.000 32.88 5.58 35.70 45.18 53.94 74.00 Z0.06 Peak

Femarks: 1.

Emission Lewvel= Lntenna Factor + Cable Loss + Reading

—Amp Factor

The emis=sion lewels that are 20dE below the officisl

limit are not reported.
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Data: 5 File: G:2014 Report'T'TP-LINK\ACS14Q0320.EMG (104)
170 Level (dBuvim) Date: 2014-02-28

FCC PART 15C PEAK

60 FCC PART 15C &V

WWMW

l]1l]l]l.'l 1600, 2200, 2800, 3400, 4000
Fregquency (MHz)
3itce no. : 3m Chamber Data no. HE=t
Dis. / Aint. o3m 2013 3115 (4580) Ant. pol. : HORIZCONTAL
Limit : FCC PART 15C PELAE
Env. / Ins. : Z4%Z/56% Engineser : Leo-Li
EUT : 150Mbps Wireless W ALDSLZ+4+ Modem Router
Power Rating : DC 9V From Adapter input AC 120V/60HE=
Test Mode : IEEES02.11k CH 1 Z2412ZMHz Tx
MW : TD-WS151NW
int. Cable LMP Emission
No. Fredq. Factor Loss factor Beading Level Limits Margin Bemark
[MH=z) (dE/ 1) (dE) [dE) [dBuV) [dBuW/ ) (dBEuV,/m) (dE)
1 241z.000 28.21 5.81 35.70 103.32 101.64 74.00 -27.64 FPeak

Femarks: 1. Emission Lewvel= Antenna Factor + Cable Loss + Reading
—imp Factor
Z. The ewission lewvels that are 20dE below the official
limit are not reported.
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Data: 6 File: G:2014 Report'T'TP-LINK\ACS14Q0320.EMG (104)
170 Level (dBuvim) Date: 2014-02-28

FCC PART 15C PEAK

60
FCC PART 15C iy
0 1000 1600, 2200, 2800, 3400, 4000
Fregquency (MHz)
3itce no. : 3m Chamber Data no. HE
Dis. / Aint. o3m 2013 3115 (4580) Ant. pol. : VERTICALL
Limit : FCC PART 15C PELAE
Env. / Ins. : Z4%Z/56% Engineser : Leo-Li
EUT : 150Mbps Wireless W ALDSLZ+4+ Modem Router
Power Rating : DC 9V From Adapter input AC 120V/60HE=
Test Mode : IEEES02.11k CH 1 Z2412ZMHz Tx
MW : TD-WS151NW
int. Cable LMP Emission
No. Fredq. Factor Loss factor Beading Level Limits Margin Bemark
[MH=z) (dE/ 1) (dE) [dE) [dBuV) [dBuW/ ) (dBEuV,/m) (dE)
1 241z.000 28.21 5.81 35.70 112 .98 111.30 74.00 -37.30 Peak

Femarks: 1. Emission Lewvel= Antenna Factor + Cable Loss + Reading
—imp Factor
Z. The ewission lewvels that are 20dE below the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14092




®
AUD'X AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:TE7TDW8151NV4 page  4.13
Data: 11 File: G:2014 Report'T'TP-LINK\ACS14Q0320.EMG (104)
170 Level (dBuvim) Date: 2014-02-28

FCC PART 15C PEAK

60
FCC PART 15C iy
0 1000 1600, 2200, 2800, 3400, 4000
Fregquency (MHz)
3itce no. : 3m Chamber Data no. 11
Dis. / Aint. o3m 2013 3115 (4580) Ant. pol. : VERTICALL
Limit : FCC PART 15C PELAE
Env. / Ins. : Z4%Z/56% Engineser : Leo-Li
EUT : 150Mbps Wireless W ALDSLZ+4+ Modem Router
Power Rating : DC 9V From Adapter input AC 120V/60HE=
Test Mode : IEEES02.11k CH & Z2Z437MHz Tx
MW : TD-WS151NW
int. Cable LMP Emission
No. Fredq. Factor Loss factor Beading Level Limits Margin Bemark
[MH=z) (dE/ 1) (dE) [dE) [dBuV) [dBuW/ ) (dBEuV,/m) (dE)
1 2437.000 28.26 5.85 35.70 110,92 109.33 74.00 -35.33 FPeak

Femarks: 1. Emission Lewvel= Antenna Factor + Cable Loss + Reading
—imp Factor
Z. The ewission lewvels that are 20dE below the official
limit are not reported.
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Data: 12 File: G:2014 Report'T'TP-LINK\ACS14Q0320.EMG (104)
170 Level (dBuvim) Date: 2014-02-28

FCC PART 15C PEAK

60 FCC PART 15C &V

MW

l]1l]l]l.'l 1600, 2200, 2800, 3400, 4000
Fregquency (MHz)
3itce no. : 3m Chamber Data no. HE
Dis. / Aint. o3m 2013 3115 (4580) Ant. pol. : HORIZCONTAL
Limit : FCC PART 15C PELAE
Env. / Ins. : Z4%Z/56% Engineser : Leo-Li
EUT : 150Mbps Wireless W ALDSLZ+4+ Modem Router
Power Rating : DC 9V From Adapter input AC 120V/60HE=
Test Mode : IEEES02.11k CH & Z2Z437MHz Tx
MW : TD-WS151NW
int. Cable LMP Emission
No. Fredq. Factor Loss factor Beading Level Limits Margin Bemark
[MH=z) (dE/ 1) (dE) [dE) [dBuV) [dBuW/ ) (dBEuV,/m) (dE)
1 2437.000 28.26 5.85 35.70 102,11 100.52 74.00 -26.52 FPeak

Femarks: 1. Emission Lewvel= Antenna Factor + Cable Loss + Reading
—imp Factor
Z. The ewission lewvels that are 20dE below the official
limit are not reported.
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Data: 13

Level {dBu¥im)

120

File: G:2014 ReportT'TP-LINK\ACS14Q0320.EMG (104)

Date: 2014-2-28

FCC PART 15C PEAK

il

4000

3itce no.
Dis. / Aint.
Limit

Env. / Ins.
EUT

Power Rating :

Te=zt HMode
M/

6800. 9600. 12400. 15200. 18000
Fregquency (MHz)

3m Chamber Data no. 13

3m 2013 3115 (4580) Ant.., pol. : WERTICLL

FCC PART 15C FPEAK

Z4+C/ 56y Engineser : Leo-Li

150Mhps Wireless W ADSLZ+ Modem Router
DC 9% From Adapter input AC 120V/60HE=
IEEES0Z.11k CH & Z2437MHz Tx
Th-WS151NW
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Data: 14 File: G:2014 Report'T'TP-LINK\ACS14Q0320.EMG (104)
Level (dBuvim) Date: 2014-2-28
120
FCC PART 15C PEAK
60
1 FCC PART 15C iy
D4DUD 6800, 9600, 12400, 15200. 18000
Fregquency (MHz)
3itce no. 3m Chamber Data no. ro 14
Dis. / Aint. 3m 2013 3115 (4580) Ant. pol. : VERTICALL
Limit FCC PART 15C FEAE
Env. / Ins. Z4+C/ 56y Engineesr Leo-Li
EUT : 150Mbps Wireless W ALDSLZ+4+ Modem Router
Power Rating : DC 9V From Adapter input AC 120V/60HE=
Test Mode IEEES0z .11k CH & 2437MHz
MW TD-Wa151N
int. Cable LMP Emission
No Fredq. Factor Loss factor Beading Level Limits Margin Bemark
[MH=z) (dE/ 1) (dE) [dE) [dBuV) [dBuW/ ) (dBEuV,/m) (dE)
1 4574.000 32.87 5.63 35.70 45.37 54,27 74.00 19.73 Feak
Z 4874.000 32.87 5.63 35.70 45,65 51.55 54,00 Z.45 Average

Femarks: 1.

Emission Lewvel= Lntenna Factor + Cable Loss + Reading

—Amp Factor

The emis=sion lewels that are 20dE below the officisl

limit are not reported.
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Data: 15

Level {dBu¥im)

120

File: G:2014 ReportT'TP-LINK\ACS14Q0320.EMG (104)

Date: 2014-2-28

FCC PART 15C PEAK

il

4000

3itce no.
Dis. / Aint.
Limit

Env. / Ins.
EUT

Power Rating :

Te=zt HMode
M/

6800. 9600. 12400. 15200. 18000
Fregquency (MHz)

3m Chamber Data no. 15

3m 2013 3115 (4580) Ant., pol. : HORIZOMNTAL

FCC PART 15C FPEAK

Z4+C/ 56y Engineser : Leo-Li

150Mhps Wireless W ADSLZ+ Modem Router
DC 9% From Adapter input AC 120V/60HE=
IEEES0Z.11k CH & Z2437MHz Tx
Th-WS151NW
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Data: 16 File: G:2014 Report'T'TP-LINK\ACS14Q0320.EMG (104)
Level (dBuvim) Date: 2014-2-28
120
FCC PART 15C PEAK
60
. FCC PART 15C iy
I
D4DUD 6800, 9600, 12400, 15200. 18000
Fregquency (MHz)
3itce no. 3m Chamber Data no. HE ]
Dis. / Aint. 3m 2013 3115 (4580) Ant. pol. HORIZONTAL
Limit FCC PART 15C FEAE
Env. / Ins. Z4+C/ 56y Engineesr Leo-Li
EUT : 150Mbps Wireless W ALDSLZ+4+ Modem Router
Power Rating : DC 9V From Adapter input AC 120V/60HE=
Test Mode IEEES0z .11k CH & 2437MHz
MW TD-Wa151N
int. Cable LMP Emission
No Fredq. Factor Loss factor Beading Level Limits Margin Bemark
[MH=z) (dE/ 1) (dE) [dE) [dBuV) [dBuW/ ) (dBEuV,/m) (dE)
1 4574.000 32.87 5.63 35.70 45.40 51.30 74.00 ZZ2.70 Peak
Z 4874.000 32.87 5.63 35.70 36.34 42 .24 54,00 11.76 Average

Femarks: 1.

Emission Lewvel= Lntenna Factor + Cable Loss + Reading

—Amp Factor

The emis=sion lewels that are 20dE below the officisl

limit are not reported.
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Data: 17

Level {dBu¥im)

120

File: G:2014 ReportT'TP-LINK\ACS14Q0320.EMG (104)

Date: 2014-2-28

FCC PART 15C PEAK

il

4000

3itce no.
Dis. / Aint.
Limit

Env. / Ins.
EUT

Power Rating :

Te=zt HMode
M/

6800. 9600. 12400. 15200. 18000
Fregquency (MHz)

3m Chamber Data no. 17

3m 2013 3115 (4580) Ant., pol. : HORIZOMNTAL

FCC PART 15C FPEAK

Z4+C/ 56y Engineser : Leo-Li

150Mhps Wireless W ADSLZ+ Modem Router
DC 9% From Adapter input AC 120V/60HE=
IEEES0Z.11k CH11 Z246ZMHz Tx
Th-WS151NW
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Data: 18 File: G:2014 Report'T'TP-LINK\ACS14Q0320.EMG (104)
Level (dBuvim) Date: 2014-2-28
120
FCC PART 15C PEAK
60
FCC PART 15C iy
1
D4DUD 6800, 9600, 12400, 15200. 18000
Fregquency (MHz)
3itce no. 3m Chamber Data no. 15
Dis. / Aint. 3m 2013 3115 (4580) Ant. pol. HORIZONTAL
Limit FCC PART 15C FEAE
Env. / Ins. Z4+C/ 56y Engineesr Leo-Li
EUT : 150Mbps Wireless W ALDSLZ+4+ Modem Router
Power Rating : DC 9V From Adapter input AC 120V/60HE=
Test Mode IEEES0Z .11k CH11 Z246ZMHz=
MW TD-Wa151N
int. Cable LMP Emission
No Fredq. Factor Loss factor Beading Level Limits Margin Bemark
[MH=z) (dE/ 1) (dE) [dE) [dBuV) [dBuW/ ) (dBEuV,/m) (dE)
1 4924.000 33.06 5.69 35.70 43.32 49,37 74.00 Z24.63 Peak
Z  49z24.,000 33.08 5.69 35.70 36.47 42 .52 54,00 11.48 Average

Femarks: 1.

Emission Lewvel= Lntenna Factor + Cable Loss + Reading

—Amp Factor

The emis=sion lewels that are 20dE below the officisl

limit are not reported.
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Data: 19

Level {dBu¥im)

120

File: G:2014 ReportT'TP-LINK\ACS14Q0320.EMG (104)

Date: 2014-2-28

FCC PART 15C PEAK

il

4000

3itce no.
Dis. / Aint.
Limit

Env. / Ins.
EUT

Power Rating :

Te=zt HMode
M/

6800. 9600. 12400. 15200. 18000
Fregquency (MHz)

3m Chamber Data no. 19

3m 2013 3115 (4580) Ant.., pol. : WERTICLL

FCC PART 15C FPEAK

Z4+C/ 56y Engineser : Leo-Li

150Mhps Wireless W ADSLZ+ Modem Router
DC 9% From Adapter input AC 120V/60HE=
IEEES0Z.11k CH11 Z246ZMHz Tx
Th-WS151NW

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14092
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Data: 20 File: G:2014 Report'T'TP-LINK\ACS14Q0320.EMG (104)
Level (dBuvim) Date: 2014-2-28
120
FCC PART 15C PEAK
60
1 FCC PART 15C iy
D4DUD 6800, 9600, 12400, 15200. 18000
Fregquency (MHz)
3itce no. 3m Chamber Data no. 20
Dis. / Aint. 3m 2013 3115 (4580) Ant. pol. : VERTICALL
Limit FCC PART 15C FEAE
Env. / Ins. Z4+C/ 56y Engineesr Leo-Li
EUT : 150Mbps Wireless W ALDSLZ+4+ Modem Router
Power Rating : DC 9V From Adapter input AC 120V/60HE=
Test Mode IEEES0Z .11k CH11 Z246ZMHz=
MW TD-Wa151N
int. Cable LMP Emission
No Fredq. Factor Loss factor Beading Level Limits Margin Bemark
[MH=z) (dE/ 1) (dE) [dE) [dBuV) [dBuW/ ) (dBEuV,/m) (dE)
1 4924.000 33.06 5.69 35.70 45.45 54,50 74.00 15.50 Feak
Z  49z24.,000 33.08 5.69 35.70 45.35 51.40 54,00 Z.60 Average

Femarks: 1.

Emission Lewvel= Lntenna Factor + Cable Loss + Reading

—Amp Factor

The emis=sion lewels that are 20dE below the officisl

limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14092
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FCC ID:TE7TDW8151NV4 page  4.23
Data: 21 File: G:2014 Report'T'TP-LINK\ACS14Q0320.EMG (104)
170 Level (dBuvim) Date: 2014-02-28

FCC PART 15C PEAK

60
FCC PART 15C iy
0 1000 1600, 2200, 2800, 3400, 4000
Fregquency (MHz)
3itce no. : 3m Chamber Data no. 21
Dis. / Aint. o3m 2013 3115 (4580) Ant. pol. : VERTICALL
Limit : FCC PART 15C PELAE
Env. / Ins. : Z4%Z/56% Engineser : Leo-Li
EUT : 150Mbps Wireless W ALDSLZ+4+ Modem Router
Power Rating : DC 9V From Adapter input AC 120V/60HE=
Test Mode : IEEES0Z2.11k CH11 Z246ZMHz Tx
MW : TD-WS151NW
int. Cable LMP Emission
No. Fredq. Factor Loss factor Beading Level Limits Margin Bemark
[MH=z) (dE/ 1) (dE) [dE) [dBuV) [dBuW/ ) (dBEuV,/m) (dE)
1 2462.000 28.32 5.89 35.70 110,02 105.53 74.00 -34.53 FPeak

Femarks: 1. Emission Lewvel= Antenna Factor + Cable Loss + Reading
—imp Factor
Z. The ewission lewvels that are 20dE below the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14092
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FCC ID:TE7TDW8151NV4 page  4.24
Data: 22 File: G:2014 Report'T'TP-LINK\ACS14Q0320.EMG (104)
170 Level (dBuvim) Date: 2014-02-28

FCC PART 15C PEAK

60 FCC PART 15C &V

WWWMW

l]1l]l]l.'l 1600, 2200, 2800, 3400, 4000
Fregquency (MHz)
3itce no. : 3m Chamber Data no. HE-
Dis. / Aint. o3m 2013 3115 (4580) Ant. pol. : HORIZCONTAL
Limit : FCC PART 15C PELAE
Env. / Ins. : Z4%Z/56% Engineser : Leo-Li
EUT : 150Mbps Wireless W ALDSLZ+4+ Modem Router
Power Rating : DC 9V From Adapter input AC 120V/60HE=
Test Mode : IEEES0Z2.11k CH11 Z246ZMHz Tx
MW : TD-WS151NW
int. Cable LMP Emission
No. Fredq. Factor Loss factor Beading Level Limits Margin Bemark
[MH=z) (dE/ 1) (dE) [dE) [dBuV) [dBuW/ ) (dBEuV,/m) (dE)
1 2462.000 28.32 5.89 35.70 101.44 99.85 74.00 -25.95 PFPeak

Femarks: 1. Emission Lewvel= Antenna Factor + Cable Loss + Reading
—imp Factor
Z. The ewission lewvels that are 20dE below the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14092
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FCC ID:TE7TDW8151NV4 page  4.25
Data: 31 File: G:2014 Report'T'TP-LINK\ACS14Q0320.EMG (104)
170 Level (dBuvim) Date: 2014-02-28

FCC PART 15C PEAK

60
FCC PART 15C iy
0 1000 1600, 2200, 2800, 3400, 4000
Fregquency (MHz)
3itce no. : 3m Chamber Data no. HERC |
Dis. / Aint. o3m 2013 3115 (4580) Ant. pol. : HORIZCONTAL
Limit : FCC PART 15C PELAE
Env. / Ins. : Z4%Z/56% Engineser : Leo-Li
EUT : 150Mbps Wireless W ALDSLZ+4+ Modem Router
Power Rating : DC 9V From Adapter input AC 120V/60HE=
Test Mode : IEEES02.11g CH11 2Z246ZMHz Tx
MW : TD-WS151NW
int. Cable LMP Emission
No. Fredq. Factor Loss factor Beading Level Limits Margin Bemark
[MH=z) (dE/ 1) (dE) [dE) [dBuV) [dBuW/ ) (dBEuV,/m) (dE)
1 2462.000 28.32 5.89 35.70 104,76 103.27 74.00 -29.27 Peak

Femarks: 1. Emission Lewvel= Antenna Factor + Cable Loss + Reading
—imp Factor
Z. The ewission lewvels that are 20dE below the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14092
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FCC ID:TE7TDW8151NV4 page  4.26
Data: 32 File: G:2014 Report'T'TP-LINK\ACS14Q0320.EMG (104)
170 Level (dBuvim) Date: 2014-02-28

FCC PART 15C PEAK

60
FCC PART 15C iy
0 1000 1600, 2200, 2800, 3400, 4000
Fregquency (MHz)
3itce no. : 3m Chamber Data no. HE
Dis. / Aint. o3m 2013 3115 (4580) Ant. pol. : VERTICALL
Limit : FCC PART 15C PELAE
Env. / Ins. : Z4%Z/56% Engineser : Leo-Li
EUT : 150Mbps Wireless W ALDSLZ+4+ Modem Router
Power Rating : DC 9V From Adapter input AC 120V/60HE=
Test Mode : IEEES02.11g CH11 2Z246ZMHz Tx
MW : TD-WS151NW
int. Cable LMP Emission
No. Fredq. Factor Loss factor Beading Level Limits Margin Bemark
[MH=z) (dE/ 1) (dE) [dE) [dBuV) [dBuW/ ) (dBEuV,/m) (dE)
1 2462.000 28.32 5.89 35.70 115.36 113.587 74.00 -39.87 FPeak

Femarks: 1. Emission Lewvel= Antenna Factor + Cable Loss + Reading
—imp Factor
Z. The ewission lewvels that are 20dE below the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14092
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Data: 33

Level {dBu¥im)

120

File: G:2014 ReportT'TP-LINK\ACS14Q0320.EMG (104)

Date: 2014-2-28

FCC PART 15C PEAK

il

4000

3itce no.
Dis. / Aint.
Limit

Env. / Ins.
EUT

Power Rating :

Te=zt HMode
M/

6800. 9600. 12400. 15200. 18000
Fregquency (MHz)

3m Chamber Data no. r 33

3m 2013 3115 (4580) Ant.., pol. : WERTICLL

FCC PART 15C FPEAK

Z4+C/ 56y Engineser : Leo-Li

150Mhps Wireless W ADSLZ+ Modem Router
DC 9% From Adapter input AC 120V/60HE=
IEEES0Z.11g CH11 2Z46ZMHz Tx
Th-WS151NW

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14092
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Data: 34 File: G:2014 Report'T'TP-LINK\ACS14Q0320.EMG (104)
Level (dBuvim) Date: 2014-2-28
120
FCC PART 15C PEAK
60
. FCC PART 15C iy
I
n4DUﬂ 6800, 9600, 12400, 15200. 18000
Fregquency (MHz)
3itce no. 3m Chamber Data no. 34
Dis. / Aint. 3m 2013 3115 (4580) Ant. pol. : VERTICALL
Limit FCC PART 15C FEAE
Env. / Ins. Z4+C/ 56y Engineesr Leo-Li
EUT : 150Mbps Wireless W ALDSLZ+4+ Modem Router
Power Rating : DC 9V From Adapter input AC 120V/60HE=
Test Mode IEEES0Z.11g CH11 246ZMHz Tx
MW TD-Wa151N
int. Cable LMP Emission
No Fredq. Factor Loss factor Beading Level Limits Margin Bemark
[MH=z) (dE/ 1) (dE) [dE) [dBuV) [dBuW/ ) (dBEuV,/m) (dE)
1 4924.000 33.06 5.69 35.70 45.23 51.28 74.00 Z22.72 Peak
Z  49z24.,000 33.08 5.69 35.70 31.02 37.07 54,00 16.93  Average

Femarks: 1.

Emission Lewvel= Lntenna Factor + Cable Loss + Reading

—Amp Factor

The emis=sion lewels that are 20dE below the officisl

limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14092
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Data: 35

Level {dBu¥im)

120

File: G:2014 ReportT'TP-LINK\ACS14Q0320.EMG (104)

Date: 2014-2-28

FCC PART 15C PEAK

il

4000

3itce no.
Dis. / Aint.
Limit

Env. / Ins.
EUT

Power Rating :

Te=zt HMode
M/

6800. 9600. 12400. 15200. 18000
Fregquency (MHz)

3m Chamber Data no. r 35

3m 2013 3115 (4580) Ant., pol. : HORIZOMNTAL

FCC PART 15C FPEAK

Z4+C/ 56y Engineser : Leo-Li

150Mhps Wireless W ADSLZ+ Modem Router
DC 9% From Adapter input AC 120V/60HE=
IEEES0Z.11g CH11 2Z46ZMHz Tx
Th-WS151NW

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14092
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Data: 36 File: G:2014 Report'T'TP-LINK\ACS14Q0320.EMG (104)
Level (dBuvim) Date: 2014-2-28
120
FCC PART 15C PEAK
60
FCC PART 15C iy
n4DUﬂ 6800, 9600, 12400, 15200. 18000
Fregquency (MHz)
3itce no. 3m Chamber Data no. 36
Dis. / Aint. 3m 2013 3115 (4580) Ant. pol. HORIZONTAL
Limit FCC PART 15C FEAE
Env. / Ins. Z4+C/ 56y Engineesr Leo-Li
EUT : 150Mbps Wireless W ALDSLZ+4+ Modem Router
Power Rating : DC 9V From Adapter input AC 120V/60HE=
Test Mode IEEES0Z.11g CH11 246ZMHz Tx
MW TD-Wa151N
int. Cable LMP Emission
No Fredq. Factor Loss factor Beading Level Limits Margin Bemark
[MH=z) (dE/ 1) (dE) [dE) [dBuV) [dBuW/ ) (dBEuV,/m) (dE)
1 4924.000 33.06 5.69 35.70 44,59 S50.64 74.00 23.36 Peak
Z  49z24.,000 33.08 5.69 35.70 30.71 36.76 54,00 17.24 Average

Femarks: 1.

Emission Lewvel= Lntenna Factor + Cable Loss + Reading

—Amp Factor

The emis=sion lewels that are 20dE below the officisl

limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14092
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Data: 37

Level {dBu¥im)

120

File: G:2014 ReportT'TP-LINK\ACS14Q0320.EMG (104)

Date: 2014-2-28

FCC PART 15C PEAK

il

4000

3itce no.
Dis. / Aint.
Limit

Env. / Ins.
EUT

Power Rating :

Te=zt HMode
M/

6800. 9600. 12400. 15200. 18000
Fregquency (MHz)

3m Chamber Data no. HERC N

3m 2013 3115 (4580) Ant., pol. : HORIZOMNTAL

FCC PART 15C FPEAK

Z4+C/ 56y Engineser : Leo-Li

150Mhps Wireless W ADSLZ+ Modem Router
DC 9% From Adapter input AC 120V/60HE=
IEEES0Z.11g CH6 2437MHz Tx

Th-WS151NW

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14092
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Data: 38 File: G:2014 Report'T'TP-LINK\ACS14Q0320.EMG (104)
Level (dBuvim) Date: 2014-2-28
120
FCC PART 15C PEAK
60
FCC PART 15C iy
1
D4DUD 6800, 9600, 12400, 15200. 18000
Fregquency (MHz)
3itce no. 3m Chamber Data no. HEC =]
Dis. / Aint. 3m 2013 3115 (4580) Ant. pol. HORIZONTAL
Limit FCC PART 15C FEAE
Env. / Ins. Z4+C/ 56y Engineesr Leo-Li
EUT : 150Mbps Wireless W ALDSLZ+4+ Modem Router
Power Rating : DC 9V From Adapter input AC 120V/60HE=
Test Mode IEEES0Z.11g CH6 2437MHz Tx
MW TD-Wa151N
int. Cable LMP Emission
No Fredq. Factor Loss factor Beading Level Limits Margin Bemark
[MH=z) (dE/ 1) (dE) [dE) [dBuV) [dBuW/ ) (dBEuV,/m) (dE)
1 4574.000 32.87 5.63 35.70 44,986 50.86 74.00 23.14 Peak
Z 4874.000 32.87 5.63 35.70 30.57 36.47 54,00 17.53 Average

Femarks: 1.

Emission Lewvel= Lntenna Factor + Cable Loss + Reading

—Amp Factor

The emis=sion lewels that are 20dE below the officisl

limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14092
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Data: 39

Level {dBu¥im)

120

File: G:2014 ReportT'TP-LINK\ACS14Q0320.EMG (104)

Date: 2014-2-28

FCC PART 15C PEAK

il

4000

3itce no.
Dis. / Aint.
Limit

Env. / Ins.
EUT

Power Rating :

Te=zt HMode
M/

6800. 9600. 12400. 15200. 18000
Fregquency (MHz)

3m Chamber Data no. HEC =]

3m 2013 3115 (4580) Ant.., pol. : WERTICLL

FCC PART 15C FPEAK

Z4+C/ 56y Engineser : Leo-Li

150Mhps Wireless W ADSLZ+ Modem Router
DC 9% From Adapter input AC 120V/60HE=
IEEES0Z.11g CH6 2437MHz Tx

Th-WS151NW

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14092




AUDIX ]

FCC ID:TE7TDW8151NV4
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Data: 40 File: G:2014 Report'T'TP-LINK\ACS14Q0320.EMG (104)
Level (dBuvim) Date: 2014-2-28
120
FCC PART 15C PEAK
60
. FCC PART 15C iy
I
D4DUD 6800, 9600, 12400, 15200. 18000
Fregquency (MHz)
3itce no. 3m Chamber Data no. 40
Dis. / Aint. 3m 2013 3115 (4580) Ant. pol. : VERTICALL
Limit FCC PART 15C FEAE
Env. / Ins. Z4+C/ 56y Engineesr Leo-Li
EUT : 150Mbps Wireless W ALDSLZ+4+ Modem Router
Power Rating : DC 9V From Adapter input AC 120V/60HE=
Test Mode IEEES0Z.11g CH6 2437MHz Tx
MW TD-Wa151N
int. Cable LMP Emission
No Fredq. Factor Loss factor Beading Level Limits Margin Bemark
[MH=z) (dE/ 1) (dE) [dE) [dBuV) [dBuW/ ) (dBEuV,/m) (dE)
1 4574.000 32.87 5.63 35.70 45.29 51.19 74.00 Z2.81 Peak
Z 4874.000 32.87 5.63 35.70 31.25 37.15 54,00 16.85 Average

Femarks: 1.

Emission Lewvel= Lntenna Factor + Cable Loss + Reading

—Amp Factor

The emis=sion lewels that are 20dE below the officisl

limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14092




®
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FCC ID:TE7TDW8151NV4 page  4.35
Data: 41 File: G:2014 Report'T'TP-LINK\ACS14Q0320.EMG (104)
170 Level (dBuvim) Date: 2014-02-28

FCC PART 15C PEAK

60
FCC PART 15C iy
0 1000 1600, 2200, 2800, 3400, 4000
Fregquency (MHz)
3itce no. : 3m Chamber Data no. ro41
Dis. / Aint. o3m 2013 3115 (4580) Ant. pol. : VERTICALL
Limit : FCC PART 15C PELAE
Env. / Ins. : Z4%Z/56% Engineser : Leo-Li
EUT : 150Mbps Wireless W ALDSLZ+4+ Modem Router
Power Rating : DC 9V From Adapter input AC 120V/60HE=
Test Mode : IEEES02.11g CH&E 2437MHz Tx
MW : TD-WS151NW
int. Cable LMP Emission
No. Fredq. Factor Loss factor Beading Level Limits Margin Bemark
[MH=z) (dE/ 1) (dE) [dE) [dBuV) [dBuW/ ) (dBEuV,/m) (dE)
1 2437.000 28.26 5.85 35.70 115.14 113.55 74.00 -39.55 PFPeak

Femarks: 1. Emission Lewvel= Antenna Factor + Cable Loss + Reading
—imp Factor
Z. The ewission lewvels that are 20dE below the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14092




®
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FCC ID:TE7TDW8151NV4 page  4.36
Data: 42 File: G:2014 Report'T'TP-LINK\ACS14Q0320.EMG (104)
170 Level (dBuvim) Date: 2014-02-28

FCC PART 15C PEAK

60
FCC PART 15C iy
0 1000 1600, 2200, 2800, 3400, 4000
Fregquency (MHz)
3itce no. : 3m Chamber Data no. HIE 34
Dis. / Aint. o3m 2013 3115 (4580) Ant. pol. : HORIZCONTAL
Limit : FCC PART 15C PELAE
Env. / Ins. : Z4%Z/56% Engineser : Leo-Li
EUT : 150Mbps Wireless W ALDSLZ+4+ Modem Router
Power Rating : DC 9V From Adapter input AC 120V/60HE=
Test Mode : IEEES02.11g CH&E 2437MHz Tx
MW : TD-WS151NW
int. Cable LMP Emission
No. Fredq. Factor Loss factor Beading Level Limits Margin Bemark
[MH=z) (dE/ 1) (dE) [dE) [dBuV) [dBuW/ ) (dBEuV,/m) (dE)
1 2437.000 28.26 5.85 35.70 104,38 102.79 74.00 -28.79 FPeak

Femarks: 1. Emission Lewvel= Antenna Factor + Cable Loss + Reading
—imp Factor
Z. The ewission lewvels that are 20dE below the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14092
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Data: 43

Level {dBu¥im)

120

File: G:2014 ReportT'TP-LINK\ACS14Q0320.EMG (104)

Date: 2014-2-28

FCC PART 15C PEAK

il

4000

3itce no.
Dis. / Aint.
Limit

Env. / Ins.
EUT

Power Rating :

Te=zt HMode
M/

6800. 9600. 12400. 15200. 18000
Fregquency (MHz)

3m Chamber Data no. 43

3m 2013 3115 (4580) Ant.., pol. : WERTICLL

FCC PART 15C FPEAK

Z4+C/ 56y Engineser : Leo-Li

150Mhps Wireless W ADSLZ+ Modem Router
DC 9% From Adapter input AC 120V/60HE=
IEEES0Z.11g CH1 2Z41ZMH=z Tx

Th-WS151NW

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14092
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FCC ID:TE7TDW8151NV4

AUDIX Technology (Shenzhen) Co., Ltd.
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Data: 44 File: G:2014 Report'T'TP-LINK\ACS14Q0320.EMG (104)
Level (dBuvim) Date: 2014-2-28
120
FCC PART 15C PEAK
60
B FCC PART 15C iy
D4DUD 6800, 9600, 12400, 15200. 18000
Fregquency (MHz)
3itce no. 3m Chamber Data no. HEE T
Dis. / Aint. 3m 2013 3115 (4580) Ant. pol. : VERTICALL
Limit FCC PART 15C FEAE
Env. / Ins. Z4+C/ 56y Engineesr Leo-Li
EUT : 150Mbps Wireless W ALDSLZ+4+ Modem Router
Power Rating : DC 9V From Adapter input AC 120V/60HE=
Test Mode IEEES0Z.11g CH1 241ZMH=z Tx
MW TD-Wa151N
int. Cable LMP Emission
No Fredq. Factor Loss factor Beading Level Limits Margin Bemark
[MH=z) (dE/ 1) (dE) [dE) [dBuV) [dBuW/ ) (dBEuV,/m) (dE)
1 4524.000 32.88 §.58 35.70 45.66 51.42 74.00 Z2.58 Peak
Z 48z4.000 32.88 5.58 35.70 30.78 36.54 54,00 17.46 Average

Femarks: 1.

Emission Lewvel= Lntenna Factor + Cable Loss + Reading

—Amp Factor

The emis=sion lewels that are 20dE below the officisl

limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14092
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Data: 45

Level {dBu¥im)

120

File: G:2014 ReportT'TP-LINK\ACS14Q0320.EMG (104)

Date: 2014-2-28

FCC PART 15C PEAK

il

4000

3itce no.
Dis. / Aint.
Limit

Env. / Ins.
EUT

Power Rating :

Te=zt HMode
M/

6800. 9600. 12400. 15200. 18000
Fregquency (MHz)

3m Chamber Data no. r 45

3m 2013 3115 (4580) Ant., pol. : HORIZOMNTAL

FCC PART 15C FPEAK

Z4+C/ 56y Engineser : Leo-Li

150Mhps Wireless W ADSLZ+ Modem Router
DC 9% From Adapter input AC 120V/60HE=
IEEES0Z.11g CH1 2Z41ZMH=z Tx

Th-WS151NW

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14092
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Data: 46 File: G:2014 Report'T'TP-LINK\ACS14Q0320.EMG (104)
Level (dBuvim) Date: 2014-2-28
120
FCC PART 15C PEAK
60
FCC PART 15C iy
|
D4DUD 6800, 9600, 12400, 15200. 18000
Fregquency (MHz)
3itce no. 3m Chamber Data no. HIE 3.
Dis. / Aint. 3m 2013 3115 (4580) Ant. pol. HORIZONTAL
Limit FCC PART 15C FEAE
Env. / Ins. Z4+C/ 56y Engineesr Leo-Li
EUT : 150Mbps Wireless W ALDSLZ+4+ Modem Router
Power Rating : DC 9V From Adapter input AC 120V/60HE=
Test Mode IEEES0Z.11g CH1 241ZMH=z Tx
MW TD-Wa151N
int. Cable LMP Emission
No Fredq. Factor Loss factor Beading Level Limits Margin Bemark
[MH=z) (dE/ 1) (dE) [dE) [dBuV) [dBuW/ ) (dBEuV,/m) (dE)
1 4524.000 32.88 §.58 35.70 44,57 50.33 74.00 23.67 Peak
Z 48z4.000 32.88 5.58 35.70 30.52 36.28 54,00 17.72  Average

Femarks: 1.

Emission Lewvel= Lntenna Factor + Cable Loss + Reading

—Amp Factor

The emis=sion lewels that are 20dE below the officisl

limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14092




®
AUD'X AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:TE7TDW8151NV4 page  4.41
Data: 47 File: G:2014 Report'T'TP-LINK\ACS14Q0320.EMG (104)
170 Level (dBuvim) Date: 2014-02-28

FCC PART 15C PEAK
60
FCC PART 15C iy
0 1000 1600, 2200, 2800, 3400, 4000
Fregquency (MHz)
3itce no. : 3m Chamber Data no. 47
Dis. / Aint. o3m 2013 3115 (4580) Ant. pol. : HORIZCONTAL
Limit : FCC PART 15C PELAE
Env. / Ins. : Z4%Z/56% Engineser : Leo-Li
EUT : 150Mbps Wireless W ALDSLZ+4+ Modem Router
Power Rating : DC 9V From Adapter input AC 120V/60HE=
Test Mode : IEEES02.11g CH1 2412MHz Tx
MW : TD-WS151NW
int. Cable LMP Emission
No. Fredq. Factor Loss factor Beading Level Limits Margin Bemark
[MH=z) (dE/ 1) (dE) [dE) [dBuV) [dBuW/ ) (dBEuV,/m) (dE)
1 241z.000 28.21 5.81 35.70 103.69 102.01 74.00 -28.01 Peak

Femarks: 1. Emission Lewvel= Antenna Factor + Cable Loss + Reading
—imp Factor
Z. The ewission lewvels that are 20dE below the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14092
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AUD'X AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:TE7TDW8151NV4 page  4.42
Data: 48 File: G:2014 Report'T'TP-LINK\ACS14Q0320.EMG (104)
170 Level (dBuvim) Date: 2014-02-28

FCC PART 15C PEAK

60
FCC PART 15C iy
0 1000 1600, 2200, 2800, 3400, 4000
Fregquency (MHz)
3itce no. : 3m Chamber Data no. 45
Dis. / Aint. o3m 2013 3115 (4580) Ant. pol. : VERTICALL
Limit : FCC PART 15C PELAE
Env. / Ins. : Z4%Z/56% Engineser : Leo-Li
EUT : 150Mbps Wireless W ALDSLZ+4+ Modem Router
Power Rating : DC 9V From Adapter input AC 120V/60HE=
Test Mode : IEEES02.11g CH1 2412MHz Tx
MW : TD-WS151NW
int. Cable LMP Emission
No. Fredq. Factor Loss factor Beading Level Limits Margin Bemark
[MH=z) (dE/ 1) (dE) [dE) [dBuV) [dBuW/ ) (dBEuV,/m) (dE)
1 241z.000 28.21 5.81 35.70 112 .28 110.60 74.00 -35.60 FPeak

Femarks: 1. Emission Lewvel= Antenna Factor + Cable Loss + Reading
—imp Factor
Z. The ewission lewvels that are 20dE below the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14092




®
AUD'X AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:TE7TDW8151NV4 page  4.43
Data: 57 File: G:2014 Report'T'TP-LINK\ACS14Q0320.EMG (104)
170 Level (dBuvim) Date: 2014-02-28

FCC PART 15C PEAK

60
FCC PART 15C iy
0 1000 1600, 2200, 2800, 3400, 4000
Fregquency (MHz)
3itce no. : 3m Chamber Data no. 57
Dis. / Aint. o3m 2013 3115 (4580) Ant. pol. : HORIZCONTAL
Limit : FCC PART 15C PELAE
Env. / Ins. : Z4%Z/56% Engineser : Leo-Li
EUT : 150Mbps Wireless W ALDSLZ+4+ Modem Router
Power Rating : DC 9V From Adapter input AC 120V/60HE=
Test Mode : IEEES0Z2.11nHTZ0 CH1 241ZMHz Tx
MW : TD-WS151NW
int. Cable LMP Emission
No. Fredq. Factor Loss factor Beading Level Limits Margin Bemark
[MH=z) (dE/ 1) (dE) [dE) [dBuV) [dBuW/ ) (dBEuV,/m) (dE)
1 241z.000 28.21 5.81 35.70 104,25 102.57 74.00 -28.57 FPeak

Femarks: 1. Emission Lewvel= Antenna Factor + Cable Loss + Reading
—imp Factor
Z. The ewission lewvels that are 20dE below the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14092




®
AUD'X AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:TE7TDW8151NV4 page  4.44
Data: 58 File: G:2014 Report'T'TP-LINK\ACS14Q0320.EMG (104)
170 Level (dBuvim) Date: 2014-02-28

FCC PART 15C PEAK

60
FCC PART 15C iy
0 1000 1600, 2200, 2800, 3400, 4000
Fregquency (MHz)
3itce no. : 3m Chamber Data no. : 55
Dis. / Aint. o3m 2013 3115 (4580) Ant. pol. : VERTICALL
Limit : FCC PART 15C PELAE
Env. / Ins. : Z4%Z/56% Engineser : Leo-Li
EUT : 150Mbps Wireless W ALDSLZ+4+ Modem Router
Power Rating : DC 9V From Adapter input AC 120V/60HE=
Test Mode : IEEES0Z2.11nHTZ0 CH1 241ZMHz Tx
MW : TD-WS151NW
int. Cable LMP Emission
No. Fredq. Factor Loss factor Beading Level Limits Margin Bemark
[MH=z) (dE/ 1) (dE) [dE) [dBuV) [dBuW/ ) (dBEuV,/m) (dE)
1 241z.000 28.21 5.81 35.70 113.95 112.27 74.00 -38.27 FPeak

Femarks: 1. Emission Lewvel= Antenna Factor + Cable Loss + Reading
—imp Factor
Z. The ewission lewvels that are 20dE below the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14092




AUDIX ]

FCC ID:TE7TDW8151NV4

AUDIX Technology (Shenzhen) Co., Ltd.
page  4-45

Data: 59

Level {dBu¥im)

120

File: G:2014 ReportT'TP-LINK\ACS14Q0320.EMG (104)

Date: 2014-2-28

FCC PART 15C PEAK

il

4000

3itce no.
Dis. / Aint.
Limit

Env. / Ins.
EUT

Power Rating :

Te=zt HMode
M/

6800. 9600. 12400. 15200. 18000
Fregquency (MHz)

3m Chamber Data no. : 59

3m 2013 3115 (4580) Ant., pol. : HORIZOMNTAL

FCC PART 15C FPEAK

Z4+C/ 56y Engineser : Leo-Li

150Mhps Wireless W ADSLZ+ Modem Router
DC 9% From Adapter input AC 120V/60HE=
IEEES0Z.11nHTZ0 CH1 Z412MHz Tx
Th-WS151NW

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14092




AUDIX ]

FCC ID:TE7TDW8151NV4

AUDIX Technology (Shenzhen) Co., Ltd.
page  4-46

Data: 60 File: G:2014 Report'T'TP-LINK\ACS14Q0320.EMG (104)
Level (dBuvim) Date: 2014-2-28
120
FCC PART 15C PEAK
60
FCC PART 15C iy
|
D4DUD 6800, 9600, 12400, 15200. 18000
Fregquency (MHz)
3itce no. 3m Chamber Data no. HE ]
Dis. / Aint. 3m 2013 3115 (4580) Ant. pol. HORIZONTAL
Limit FCC PART 15C FEAE
Env. / Ins. Z4+C/ 56y Engineesr Leo-Li
EUT : 150Mbps Wireless W ALDSLZ+4+ Modem Router
Power Rating : DC 9V From Adapter input AC 120V/60HE=
Test Mode IEEES0Z.11nHT20 CH1 Z412MH=z Tx
MW TD-Wa151N
int. Cable LMP Emission
No Fredq. Factor Loss factor Beading Level Limits Margin Bemark
[MH=z) (dE/ 1) (dE) [dE) [dBuV) [dBuW/ ) (dBEuV,/m) (dE)
1 4524.000 32.88 §.58 35.70 44,73 50.49 74.00 23.51 Peak
Z 48z4.000 32.88 5.58 35.70 30.41 36.17 54,00 17.83 Average

Femarks: 1.

Emission Lewvel= Lntenna Factor + Cable Loss + Reading

—Amp Factor

The emis=sion lewels that are 20dE below the officisl

limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14092
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FCC ID:TE7TDW8151NV4

AUDIX Technology (Shenzhen) Co., Ltd.
page  4-47

Data: 61

Level {dBu¥im)

120

File: G:2014 ReportT'TP-LINK\ACS14Q0320.EMG (104)

Date: 2014-2-28

FCC PART 15C PEAK

il

4000

3itce no.
Dis. / Aint.
Limit

Env. / Ins.
EUT

Power Rating :

Te=zt HMode
M/

6800. 9600. 12400. 15200. 18000
Fregquency (MHz)

3m Chamber Data no. HE 5

3m 2013 3115 (4580) Ant.., pol. : WERTICLL

FCC PART 15C FPEAK

Z4+C/ 56y Engineser : Leo-Li

150Mhps Wireless W ADSLZ+ Modem Router
DC 9% From Adapter input AC 120V/60HE=
IEEES0Z.11nHTZ0 CH1 Z412MHz Tx
Th-WS151NW

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14092




AUDIX ]

FCC ID:TE7TDW8151NV4

AUDIX Technology (Shenzhen) Co., Ltd.
page  4-48

Data: 62 File: G:2014 Report'T'TP-LINK\ACS14Q0320.EMG (104)
Level (dBuvim) Date: 2014-2-28
120
FCC PART 15C PEAK
60
. FCC PART 15C iy
I
D4DUD 6800, 9600, 12400, 15200. 18000
Fregquency (MHz)
3itce no. 3m Chamber Data no. HE
Dis. / Aint. 3m 2013 3115 (4580) Ant. pol. : VERTICALL
Limit FCC PART 15C FEAE
Env. / Ins. Z4+C/ 56y Engineesr Leo-Li
EUT : 150Mbps Wireless W ALDSLZ+4+ Modem Router
Power Rating : DC 9V From Adapter input AC 120V/60HE=
Test Mode IEEES0Z.11nHT20 CH1 Z412MH=z Tx
MW TD-Wa151N
int. Cable LMP Emission
No Fredq. Factor Loss factor Beading Level Limits Margin Bemark
[MH=z) (dE/ 1) (dE) [dE) [dBuV) [dBuW/ ) (dBEuV,/m) (dE)
1 4524.000 32.88 §.58 35.70 45.33 51.09 74.00 Z22.91 Peak
Z 48z4.000 32.88 5.58 35.70 31.12 36.88 54,00 17.12  Average

Femarks: 1.

Emission Lewvel= Lntenna Factor + Cable Loss + Reading

—Amp Factor

The emis=sion lewels that are 20dE below the officisl

limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14092




AUDIX ]

FCC ID:TE7TDW8151NV4

AUDIX Technology (Shenzhen) Co., Ltd.
page  4-49

Data: 63

Level {dBu¥im)

120

File: G:2014 ReportT'TP-LINK\ACS14Q0320.EMG (104)

Date: 2014-2-28

FCC PART 15C PEAK

il

4000

3itce no.
Dis. / Aint.
Limit

Env. / Ins.
EUT

Power Rating :

Te=zt HMode
M/

6800. 9600. 12400. 15200. 18000
Fregquency (MHz)

3m Chamber Data no. HE 3]

3m 2013 3115 (4580) Ant.., pol. : WERTICLL

FCC PART 15C FPEAK

Z4+C/ 56y Engineser : Leo-Li

150Mhps Wireless W ADSLZ+ Modem Router
DC 9% From Adapter input AC 120V/60HE=
IEEES0Z.11nHTZ0 CHE Z437MHz Tx
Th-WS151NW

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14092




AUDIX ]

FCC ID:TE7TDW8151NV4

AUDIX Technology (Shenzhen) Co., Ltd.
page  4-50

Data: 64 File: G:2014 Report'T'TP-LINK\ACS14Q0320.EMG (104)
Level (dBuvim) Date: 2014-2-28
120
FCC PART 15C PEAK
60
4 FCC PART 15C iy
D4DUD 6800, 9600, 12400, 15200. 18000
Fregquency (MHz)
3itce no. 3m Chamber Data no. HEN T
Dis. / Aint. 3m 2013 3115 (4580) Ant. pol. : VERTICALL
Limit FCC PART 15C FEAE
Env. / Ins. Z4+C/ 56y Engineesr Leo-Li
EUT : 150Mbps Wireless W ALDSLZ+4+ Modem Router
Power Rating : DC 9V From Adapter input AC 120V/60HE=
Test Mode IEEES0Z.11nHT20 CHE Z437MH=z Tx
MW TD-Wa151N
int. Cable LMP Emission
No Fredq. Factor Loss factor Beading Level Limits Margin Bemark
[MH=z) (dE/ 1) (dE) [dE) [dBuV) [dBuW/ ) (dBEuV,/m) (dE)
1 4574.000 32.87 5.63 35.70 45.49 51.39 74.00 ZZ2.61 Peak
Z 4874.000 32.87 5.63 35.70 31.10 37.00 54,00 17.00 Averadge

Femarks: 1.

Emission Lewvel= Lntenna Factor + Cable Loss + Reading

—Amp Factor

The emis=sion lewels that are 20dE below the officisl

limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14092
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FCC ID:TE7TDW8151NV4

AUDIX Technology (Shenzhen) Co., Ltd.
page  4-51

Data: 65

Level {dBu¥im)

120

File: G:2014 ReportT'TP-LINK\ACS14Q0320.EMG (104)

Date: 2014-2-28

FCC PART 15C PEAK

il

4000

3itce no.
Dis. / Aint.
Limit

Env. / Ins.
EUT

Power Rating :

Te=zt HMode
M/

6800. 9600. 12400. 15200. 18000
Fregquency (MHz)

3m Chamber Data no. HE

3m 2013 3115 (4580) Ant., pol. : HORIZOMNTAL

FCC PART 15C FPEAK

Z4+C/ 56y Engineser : Leo-Li

150Mhps Wireless W ADSLZ+ Modem Router
DC 9% From Adapter input AC 120V/60HE=
IEEES0Z.11nHTZ0 CHE Z437MHz Tx
Th-WS151NW

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14092




AUDIX ]

FCC ID:TE7TDW8151NV4

AUDIX Technology (Shenzhen) Co., Ltd.
page  4.52

Data: 66 File: G:2014 Report'T'TP-LINK\ACS14Q0320.EMG (104)
Level (dBuvim) Date: 2014-2-28
120
FCC PART 15C PEAK
60
FCC PART 15C iy
|
D4DUD 6800, 9600, 12400, 15200. 18000
Fregquency (MHz)
3itce no. 3m Chamber Data no. HEN 3]
Dis. / Aint. 3m 2013 3115 (4580) Ant. pol. HORIZONTAL
Limit FCC PART 15C FEAE
Env. / Ins. Z4+C/ 56y Engineesr Leo-Li
EUT : 150Mbps Wireless W ALDSLZ+4+ Modem Router
Power Rating : DC 9V From Adapter input AC 120V/60HE=
Test Mode IEEES0Z.11nHT20 CHE Z437MH=z Tx
MW TD-Wa151N
int. Cable LMP Emission
No Fredq. Factor Loss factor Beading Level Limits Margin Bemark
[MH=z) (dE/ 1) (dE) [dE) [dBuV) [dBuW/ ) (dBEuV,/m) (dE)
1 4574.000 32.87 5.63 35.70 44,69 50.59 74.00 23.41 Peak
Z 4874.000 32.87 5.63 35.70 30.48 36.38 54,00 17.62 Average

Femarks: 1.

Emission Lewvel= Lntenna Factor + Cable Loss + Reading

—Amp Factor

The emis=sion lewels that are 20dE below the officisl

limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14092




®
AUD'X AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:TE7TDW8151NV4 page  4.53
Data: 67 File: G:2014 Report'T'TP-LINK\ACS14Q0320.EMG (104)
170 Level (dBuvim) Date: 2014-02-28

FCC PART 15C PEAK

60
FCC PART 15C iy
0 1000 1600, 2200, 2800, 3400, 4000
Fregquency (MHz)
3itce no. : 3m Chamber Data no. HE
Dis. / Aint. o3m 2013 3115 (4580) Ant. pol. : VERTICALL
Limit : FCC PART 15C PELAE
Env. / Ins. : Z4%Z/56% Engineser : Leo-Li
EUT : 150Mbps Wireless W ALDSLZ+4+ Modem Router
Power Rating : DC 9V From Adapter input AC 120V/60HE=
Test Mode : IEEES0Z2.11nHTZ0 CHe 2437MHz Tx
MW : TD-WS151NW
int. Cable LMP Emission
No. Fredq. Factor Loss factor Beading Level Limits Margin Bemark
[MH=z) (dE/ 1) (dE) [dE) [dBuV) [dBuW/ ) (dBEuV,/m) (dE)
1 2437.000 28.26 5.85 35.70 115.25 113.66 74.00 -39.66 FPeak

Femarks: 1. Emission Lewvel= Antenna Factor + Cable Loss + Reading
—imp Factor
Z. The ewission lewvels that are 20dE below the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14092




®
AUD'X AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:TE7TDW8151NV4 page  4.54
Data: 68 File: G:2014 Report'T'TP-LINK\ACS1400320.EMG (104)
170 Level (dBuvim) Date: 2014-02-28

FCC PART 15C PEAK

60
FCC PART 15C AW
0 1000 1600. 2200. 2800. 3400. 4000
Freguency {(MHz)
3ite no. i 3m Chamber Data no. H 1=
Dis. / Aint. o 3m 2013 3115 (4580) Ant. pol. : HORIZCONTAL
Limit : FCC PART 15C FPELE
Env. / Ins. : 24*C/56% Engineer : Leo-Li
EUT 1 150Mbp=s Wireless W ADSLZ+ Modem Router
Power Rating : DC 9V From Adapter input AC 1Z0W/60Hz
Test HMode : IEEESO0Z.11nHTZ0 CHe 2437HMHz Tx
M/ ¢ TD-W3151N
Ant. Cable LMP Emizsion
No. Freq. Factor Loss factor Reading Level Limits HMargin Femark
[MH=z) {dB/m) [dB) (dB) [dBuv) (dBuW/m) (dBuV/m) [dEB)
1 Z437.000 28.26 5.85 35.70 105.12 103 .53 74.00 -29.53 Peak

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
—imp Factor
2. The emission lewels that are -20dB below the officisl
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14092




®
AUD'X AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:TE7TDW8151NV4 page  4.55
Data: 69 File: G:2014 Report'T'TP-LINK\ACS1400320.EMG (104)
170 Level (dBuvim) Date: 2014-2-28

FCC PART 15C PEAK

60
udﬂﬂﬂ 6800, 96500, 12400, 15200, 18000
Freguency {(MHz)
S3ite no. i 3w Chawber Data no. HE =]
Dis. / Aint. o3m 2013 3115 (4580) Ant. pol. : HORIZCONTAL
Limit : FCC PART 15C PELAE
Env. / Ins. : 24*C/56% Engineer : Leo-Li
EUT 1 150Mbp=s Wireless W ADSLZ+ Modem Router
Power Rating : DC 9V From Adapter input AC 1Z0W/60Hz
Test Mode : IEEES0Z2.11nHTZ0 CH11 Z246ZMHz Tx
MM ¢ TD-W3151N

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14092




®
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FCC ID:TE7TDW8151NV4 page  4.56
Data: 70 File: G:2014 Report'T'TP-LINK\ACS1400320.EMG (104)
170 Level (dBuvim) Date: 2014-2-28

FCC PART 15C PEAK

60
FCC PART 15C AW
u4ﬂﬂﬂ 6800. 9600. 12400. 15200. 18000
Freguency {(MHz)
3ite no. i 3m Chamber Data no. 70
Dis. / Aint. o 3m 2013 3115 (4580) Ant. pol. : HORIZCONTAL
Limit : FCC PART 15C FPELE
Env. / Ins. : 24*C/56% Engineer : Leo-Li
EUT 1 150Mbp=s Wireless W ADSLZ+ Modem Router
Power Rating : DC 9V From Adapter input AC 1Z0W/60Hz
Test HMode : IEEESO0Z.11nHTZ0 CH11 2Z462ZMHz Tx
M/ ¢ TD-W3151N
Ant. Cable LMP Emizsion
No. Freq. Factor Loss factor Reading Level Limits HMargin Femark
[MH=z) {dB/m) [dB) (dB) [dBuv) (dBuW/m) (dBuV/m) [dEB)
1 4924.000 33.06 5.69 35.70 44.51 50.86 74.00 23.14 Peak
2 4924.000 33.06 8.69 35.70 30.55 36.60 54.00 17.40 Average

Femarks: 1. Emi=ssion Lewvel= Antenna Factor + Cable Loss + Reading
—imp Factor
Z. The ewission lewvels that are 20dE below the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14092




AUDIX ]

FCC ID:TE7TDW8151NV4

AUDIX Technology (Shenzhen) Co., Ltd.
page  4-57

Data: 71
Level {dBuWim)

File: G:2014 ReportiT'TP-LINKWACS140Q0320.EMG (104)
Date: 2014-2-28

120

FCC PART 15C PEAK

il

4000

S3ite no.
Di=. / Ant.
Limit

Env. / Ins.
EUT

Power Fating :

Test Mode
M/

6800. 9500. 12400. 15200. 18000
Fregquency (MHz)

3m Chamber Data no. HErS

3 2013 3115 (4530) Ant, pol. : VERTICALL

FCC PART 15C PELAE

24%C/he% Engineer : Leo-Li

150Mbp=s Wireless N ADSLZ+ Modem Router
DC 9V From Adapter input AC 120V/60HzZ
IEEES0z.11nHT20 CH11 2Z46Z2MHz Tx
TD-WS151N

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14092
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AUD'X AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:TE7TDW8151NV4 page  4.58
Data: 72 File: G:2014 Report'T'TP-LINK\ACS1400320.EMG (104)
170 Level (dBuvim) Date: 2014-2-28

FCC PART 15C PEAK

60
. FCC PART 15C AW
I
u4ﬂﬂﬂ 6800. 9600. 12400. 15200. 18000
Freguency {(MHz)
3ite no. i 3m Chamber Data no. HE-
Dis. / Aint. o 3m 2013 3115 (4580) hnt. pol. : VERTICLL
Limit : FCC PART 15C FPELE
Env. / Ins. : 24*C/56% Engineer : Leo-Li
EUT 1 150Mbp=s Wireless W ADSLZ+ Modem Router
Power Rating : DC 9V From Adapter input AC 1Z0W/60Hz
Test HMode : IEEESO0Z.11nHTZ0 CH11 2Z462ZMHz Tx
M/ ¢ TD-W3151N
Ant. Cable LMP Emizsion
No. Freq. Factor Loss factor Reading Level Limits HMargin Femark
[MH=z) {dB/m) [dB) (dB) [dBuv) (dBuW/m) (dBuV/m) [dEB)
1 4924.000 33.06 5.69 35.70 45,13 51.18 74.00 22.82 Peak
2 4924.000 33.06 8.69 35.70 30.98 37.03 54.00 16.97  Average

Femarks: 1. Emi=ssion Lewvel= Antenna Factor + Cable Loss + Reading
—imp Factor
Z. The ewission lewvels that are 20dE below the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14092




®
AUD'X AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:TE7TDW8151NV4 page  4.59
Data: 77 File: G:2014 Report'T'TP-LINK\ACS1400320.EMG (104)
170 Level (dBuvim) Date: 2014-02-28

FCC PART 15C PEAK
60
FCC PART 15C AW
0 1000 1600. 2200. 2800. 3400. 4000
Freguency {(MHz)
3ite no. i 3m Chamber Data no. HEREA
Dis. / Aint. o 3m 2013 3115 (4580) Ant. pol. : HORIZCONTAL
Limit : FCC PART 15C FPELE
Env. / Ins. : 24*C/56% Engineer : Leo-Li
EUT 1 150Mbp=s Wireless W ADSLZ+ Modem Router
Power Rating : DC 9V From Adapter input AC 1Z0W/60Hz
Test HMode : IEEESO0Z.11nHTZ0 CH11 Z2462Z2MHz Tx
M/ ¢ TD-W3151N
Ant. Cable LMP Emizsion
No. Freq. Factor Loss factor Reading Level Limits HMargin Femark
[MH=z) {dB/m) [dB) (dB) [dBuv) (dBuW/m) (dBuV/m) [dEB)
1 Z46Z.000 258.32 5.89 35.70 105 . 44 101.95 74.00 -27.95 Peak

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
—imp Factor
2. The emission lewels that are -20dB below the officisl
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14092




®
AUD'X AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:TE7TDW8151NV4 page  4-60
Data: 78 File: G:2014 Report'T'TP-LINK\ACS1400320.EMG (104)
170 Level (dBuvim) Date: 2014-02-28

FCC PART 15C PEAK

60
FCC PART 15C AW
0 1000 1600. 2200. 2800. 3400. 4000
Freguency {(MHz)
3ite no. i 3m Chamber Data no. HE =1
Dis. / Aint. o 3m 2013 3115 (4580) hnt. pol. : VERTICLL
Limit : FCC PART 15C FPELE
Env. / Ins. : 24*C/56% Engineer : Leo-Li
EUT 1 150Mbp=s Wireless W ADSLZ+ Modem Router
Power Rating : DC 9V From Adapter input AC 1Z0W/60Hz
Test HMode : IEEESO0Z.11nHTZ0 CH11 Z2462Z2MHz Tx
M/ ¢ TD-W3151N
Ant. Cable LMP Emizsion
No. Freq. Factor Loss factor Reading Level Limits HMargin Femark
[MH=z) {dB/m) [dB) (dB) [dBuv) (dBuW/m) (dBuV/m) [dEB)
1 Z46Z.000 258.32 5.89 35.70 112,32 110.53 74.00 -36.83 Peak

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
—imp Factor
2. The emission lewels that are -20dB below the officisl
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14092
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Data: 79 File: G:2014 Report'T'TP-LINK\ACS1400320.EMG (104)
170 Level (dBuvim) Date: 2014-02-28

FCC PART 15C PEAK

60
FCC PART 15C AW
0 1000 1600. 2200. 2800. 3400. 4000
Freguency {(MHz)
3ite no. i 3m Chamber Data no. HER=!
Dis. / Aint. o 3m 2013 3115 (4580) hnt. pol. : VERTICLL
Limit : FCC PART 15C FPELE
Env. / Ins. : 24*C/56% Engineer : Leo-Li
EUT 1 150Mbp=s Wireless W ADSLZ+ Modem Router
Power Rating : DC 9V From Adapter input AC 1Z0W/60Hz
Test HMode : IEEESO0Z.11nHT40 CHV Z245ZMHz Tx
M/ ¢ TD-W3151N
Ant. Cable LMP Emizsion
No. Freq. Factor Loss factor Reading Level Limits HMargin Femark
[MH=z) {dB/m) [dB) (dB) [dBuv) (dBuW/m) (dBuV/m) [dEB)
1 Z45z2.000 258.29 5.87 35.70 110.47 105.93 74.00 -34.93 Peak

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
—imp Factor
2. The emission lewels that are -20dB below the officisl
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14092
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Data: 80 File: G:2014 Report'T'TP-LINK\ACS1400320.EMG (104)
170 Level (dBuvim) Date: 2014-02-28

i
FCC PART 15C PEAK
60
FCC PART 15C AW
0 1000 1600. 2200. 2800. 3400. 4000
Freguency {(MHz)
3ite no. i 3m Chamber Data no. 80
Dis. / Aint. o 3m 2013 3115 (4580) Ant. pol. : HORIZCONTAL
Limit : FCC PART 15C FPELE
Env. / Ins. : 24*C/56% Engineer : Leo-Li
EUT 1 150Mbp=s Wireless W ADSLZ+ Modem Router
Power Rating : DC 9V From Adapter input AC 1Z0W/60Hz
Test HMode : IEEESO0Z.11nHT40 CHV Z245ZMHz Tx
M/ ¢ TD-W3151N
Ant. Cable LMP Emizsion
No. Freq. Factor Loss factor Reading Level Limits HMargin Femark
[MH=z) {dB/m) [dB) (dB) [dBuv) (dBuW/m) (dBuV/m) [dEB)
1 Z45z2.000 258.29 5.87 35.70 101.13 Q9,59 74.00 -2Z5.59 Peak

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
—imp Factor
2. The emission lewels that are -20dB below the officisl
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14092
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Data: 85
Level {dBuWim)

File: G:2014 ReportiT'TP-LINKWACS140Q0320.EMG (104)
Date: 2014-2-28

120

FCC PART 15C PEAK

il

4000

S3ite no.
Di=. / Ant.
Limit

Env. / Ins.
EUT

Power Fating :

Test Mode
M/

6800. 9500. 12400. 15200. 18000
Fregquency (MHz)

3m Chamber Data no. HER =11

3 2013 3115 (4530) Ant, pol. : VERTICALL

FCC PART 15C PELAE

24%C/he% Engineer : Leo-Li

150Mbp=s Wireless N ADSLZ+ Modem Router
DC 9V From Adapter input AC 120V/60HzZ
IEEES0z.11nHT40 CH7? Z452MHz Tx
TD-WS151N

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14092
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Data: 86 File: G:2014 Report'T'TP-LINK\ACS1400320.EMG (104)
170 Level (dBuvim) Date: 2014-2-28

FCC PART 15C PEAK

60
FCC PART 15C AW
f
udﬂﬂﬂ 6800. 9600. 12400. 15200. 18000
Freguency {(MHz)
3ite no. i 3m Chamber Data no. HE=11
Dis. / Aint. o 3m 2013 3115 (4580) hnt. pol. : VERTICLL
Limit : FCC PART 15C FPELE
Env. / Ins. : 24*C/56% Engineser : Leo-Li
EUT 1 150Mbp=s Wireless W ADSLZ+ Modem Router
Power Rating : DC 9V From Adapter input AC 1Z0W/60Hz
Test HMode : IEEESO0Z.11nHT40 CH7 Z45Z2MHz Tx
M/ ¢ TD-W3151N
Ant. Cable LMP Emizsion
No. Freq. Factor Loss factor Reading Level Limits HMargin Femark
[MH=z) {dB/m) [dB) (dB) [dBuv) (dBuW/m) (dBuV/m) [dE)
1 4904.000 33.03 S.66 35.70 44,73 50.72 74.00 23.28 Peak
2 4904.000 33.03 8.66 35.70 30.37 36.36 54.00 17.64 Average

Femarks: 1. Emi=ssion Lewvel= Antenna Factor + Cable Loss + Reading
—imp Factor
Z. The ewission lewvels that are 20dE below the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14092
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Data: 87 File: G:2014 Report'T'TP-LINK\ACS1400320.EMG (104)
170 Level (dBuvim) Date: 2014-2-28

FCC PART 15C PEAK

60
udﬂﬂﬂ 6800, 96500, 12400, 15200, 18000
Freguency {(MHz)
S3ite no. i 3w Chawber Data no. HER =i
Dis. / Aint. o3m 2013 3115 (4580) Ant. pol. : HORIZCONTAL
Limit : FCC PART 15C PELAE
Env. / Ins. : 24*C/56% Engineer : Leo-Li
EUT 1 150Mbp=s Wireless W ADSLZ+ Modem Router
Power Rating : DC 9V From Adapter input AC 1Z0W/60Hz
Test Mode : IEEESO0Z.11nHT40 CH7 2452Z2MHz  Tx
MM ¢ TD-W3151N

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14092
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Data: 88 File: G:2014 Report'T'TP-LINK\ACS1400320.EMG (104)
170 Level (dBuvim) Date: 2014-2-28

FCC PART 15C PEAK

60
FCC PART 15C AW
|
udﬂﬂﬂ 6800. 9600. 12400. 15200. 18000
Freguency {(MHz)
3ite no. i 3m Chamber Data no. HE=1=1
Dis. / Aint. o 3m 2013 3115 (4580) Ant, pol. : HORIZOMWTAL
Limit : FCC PART 15C FPELE
Env. / Ins. : 24*C/56% Engineer : Leo-Li
EUT 1 150Mbp=s Wireless W ADSLZ+ Modem Router
Power Rating : DC 9V From Adapter input AC 1Z0W/60Hz
Test HMode : IEEESO0Z.11nHT40 CH7 Z45Z2MHz Tx
M/ ¢ TD-W3151N
Ant. Cable LMP Emizsion
No. Freq. Factor Loss factor Reading Level Limits HMargin Femark
[MH=z) {dB/m) [dB) (dB) [dBuv) (dBuW/m) (dBuV/m) [dE)
1 4904.000 33.03 S.66 35.70 44,36 50.35 74.00 23.65 Peak
2 4904.000 33.03 8.66 35.70 30.19 36.18 54.00 17.82  Average

Femarks: 1. Emi=ssion Lewvel= Antenna Factor + Cable Loss + Reading
—imp Factor
Z. The ewission lewvels that are 20dE below the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14092
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Data: 89 File: G:2014 Report'T'TP-LINK\ACS1400320.EMG (104)
170 Level (dBuvim) Date: 2014-2-28

FCC PART 15C PEAK

60
udﬂﬂﬂ 6800, 96500, 12400, 15200, 18000
Freguency {(MHz)
S3ite no. i 3w Chawber Data no. HER=1=]
Dis. / Aint. o3m 2013 3115 (4580) Ant. pol. : HORIZCONTAL
Limit : FCC PART 15C PELAE
Env. / Ins. : 24*C/56% Engineer : Leo-Li
EUT 1 150Mbp=s Wireless W ADSLZ+ Modem Router
Power Rating : DC 9V From Adapter input AC 1Z0W/60Hz
Test Mode : IEEES0Z.11nHT40 CH4 2437MHz Tx
MM ¢ TD-W3151N

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14092
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FCC ID:TE7TDW8151NV4 page  4.68
Data: 90 File: G:2014 Report'T'TP-LINK\ACS1400320.EMG (104)
170 Level (dBuvim) Date: 2014-2-28

FCC PART 15C PEAK

60
FCC PART 15C AW
f
udﬂﬂﬂ 6800. 9600. 12400. 15200. 18000
Freguency {(MHz)
3ite no. i 3m Chamber Data no. 90
Dis. / Aint. o 3m 2013 3115 (4580) Ant, pol. : HORIZOMWTAL
Limit : FCC PART 15C FPELE
Env. / Ins. : 24*C/56% Engineer : Leo-Li
EUT 1 150Mbp=s Wireless W ADSLZ+ Modem Router
Power Rating : DC 9V From Adapter input AC 1Z0W/60Hz
Test HMode : IEEESO0Z.11nHT40 CH4 2437MHz Tx
M/ ¢ TD-W3151N
Ant. Cable LMP Emizsion
No. Freq. Factor Loss factor Reading Level Limits HMargin Femark
[MH=z) {dB/m) [dB) (dB) [dBuv) (dBuW/m) (dBuV/m) [dE)
1 4574.000 32.97 S.63 35.70 44,749 50.69 74.00 23.31 Peak
2 45374.000 32.97 8.63 35.70 30.60 36.50 54.00 17.50 Average

Femarks: 1. Emi=ssion Lewvel= Antenna Factor + Cable Loss + Reading
—imp Factor
Z. The ewission lewvels that are 20dE below the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14092
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Data: 91
Level {dBuWim)

File: G:2014 ReportiT'TP-LINKWACS140Q0320.EMG (104)
Date: 2014-2-28

120

FCC PART 15C PEAK

il

4000

S3ite no.
Di=. / Ant.
Limit

Env. / Ins.
EUT

Power Fating :

Test Mode
M/

6800. 9500. 12400. 15200. 18000
Fregquency (MHz)

3m Chamber Data no. p 91

3 2013 3115 (4530) Ant, pol. : VERTICALL

FCC PART 15C PELAE

24%C/he% Engineer : Leo-Li

150Mbp=s Wireless N ADSLZ+ Modem Router
DC 9V From Adapter input AC 120V/60HzZ
IEEES0z.11nHT40 CH4 Z437MHz Tx
TD-WS151N

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14092
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FCC ID:TE7TDW8151NV4 page  4.70
Data: 92 File: G:2014 Report'T'TP-LINK\ACS1400320.EMG (104)
170 Level (dBuvim) Date: 2014-2-28

FCC PART 15C PEAK

60
FCC PART 15C AW
|
udﬂﬂﬂ 6800. 9600. 12400. 15200. 18000
Freguency {(MHz)
3ite no. i 3m Chamber Data no. H=1
Dis. / Aint. o 3m 2013 3115 (4580) hnt. pol. : VERTICLL
Limit : FCC PART 15C FPELE
Env. / Ins. : 24*C/56% Engineser : Leo-Li
EUT 1 150Mbp=s Wireless W ADSLZ+ Modem Router
Power Rating : DC 9V From Adapter input AC 1Z0W/60Hz
Test HMode : IEEESO0Z.11nHT40 CH4 2437MHz Tx
M/ ¢ TD-W3151N
Ant. Cable LMP Emizsion
No. Freq. Factor Loss factor Reading Level Limits HMargin Femark
[MH=z) {dB/m) [dB) (dB) [dBuv) (dBuW/m) (dBuV/m) [dE)
1 4574.000 32.97 S.63 35.70 44,70 50.60 74.00 23.40 Peak
2 45374.000 32.97 8.63 35.70 30.52 36.42 54.00 17.58 Average

Femarks: 1. Emi=ssion Lewvel= Antenna Factor + Cable Loss + Reading
—imp Factor
Z. The ewission lewvels that are 20dE below the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14092




®
AUD'X AUDIX Technology (Shenzhen) Co., Ltd.
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Data: 93 File: G:2014 Report'T'TP-LINK\ACS1400320.EMG (104)
170 Level (dBuvim) Date: 2014-02-28

FCC PART 15C PEAK
60
FCC PART 15C AW
0 1000 1600. 2200. 2800. 3400. 4000
Freguency {(MHz)
3ite no. i 3m Chamber Data no. 93
Dis. / Aint. o 3m 2013 3115 (4580) Ant. pol. : HORIZCONTAL
Limit : FCC PART 15C FPELE
Env. / Ins. : 24*C/56% Engineer : Leo-Li
EUT 1 150Mbp=s Wireless W ADSLZ+ Modem Router
Power Rating : DC 9V From Adapter input AC 1Z0W/60Hz
Test HMode : IEEESO0Z.11nHT40 CH4 2437HMHz Tx
M/ ¢ TD-W3151N
Ant. Cable LMP Emizsion
No. Freq. Factor Loss factor Reading Level Limits HMargin Femark
[MH=z) {dB/m) [dB) (dB) [dBuv) (dBuW/m) (dBuV/m) [dEB)
1 Z437.000 28.26 5.85 35.70 10z2.37 100.758 74.00 -2Z6.78 Peak

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
—imp Factor
2. The emission lewels that are -20dB below the officisl
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14092
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Data: 94 File: G:2014 Report'T'TP-LINK\ACS1400320.EMG (104)
170 Level (dBuvim) Date: 2014-02-28

FCC PART 15C PEAK

60
FCC PART 15C AW
0 1000 1600. 2200. 2800. 3400. 4000
Freguency {(MHz)
3ite no. i 3m Chamber Data no. 194
Dis. / Aint. o 3m 2013 3115 (4580) hnt. pol. : VERTICLL
Limit : FCC PART 15C FPELE
Env. / Ins. : 24*C/56% Engineer : Leo-Li
EUT 1 150Mbp=s Wireless W ADSLZ+ Modem Router
Power Rating : DC 9V From Adapter input AC 1Z0W/60Hz
Test HMode : IEEESO0Z.11nHT40 CH4 2437HMHz Tx
M/ ¢ TD-W3151N
Ant. Cable LMP Emizsion
No. Freq. Factor Loss factor Reading Level Limits HMargin Femark
[MH=z) {dB/m) [dB) (dB) [dBuv) (dBuW/m) (dBuV/m) [dEB)
1 Z437.000 28.26 5.85 35.70 115.11 111.52 74.00 -37.52Z Peak

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
—imp Factor
2. The emission lewels that are -20dB below the officisl
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14092
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Data: 95
Level {dBuWim)

File: G:2014 ReportiT'TP-LINKWACS140Q0320.EMG (104)
Date: 2014-2-28

120

FCC PART 15C PEAK

il

4000

S3ite no.
Di=. / Ant.
Limit

Env. / Ins.
EUT

Power Fating :

Test Mode
M/

6800. 9500. 12400. 15200. 18000
Fregquency (MHz)

3m Chamber Data no. HER=1

3 2013 3115 (4530) Ant, pol. : VERTICALL

FCC PART 15C PELAE

24%C/he% Engineer : Leo-Li

150Mbp=s Wireless N ADSLZ+ Modem Router
DC 9V From Adapter input AC 120V/60HzZ
IEEES0z.11nHT40 CH1 Z422MHz Tx
TD-WS151N

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14092
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Data: 96 File: G:2014 Report'T'TP-LINK\ACS1400320.EMG (104)
170 Level (dBuvim) Date: 2014-2-28

FCC PART 15C PEAK

60
FCC PART 15C AW
f
udﬂﬂﬂ 6800. 9600. 12400. 15200. 18000
Freguency {(MHz)
3ite no. i 3m Chamber Data no. 96
Dis. / Aint. o 3m 2013 3115 (4580) hnt. pol. : VERTICLL
Limit : FCC PART 15C FPELE
Env. / Ins. : 24*C/56% Engineser : Leo-Li
EUT 1 150Mbp=s Wireless W ADSLZ+ Modem Router
Power Rating : DC 9V From Adapter input AC 1Z0W/60Hz
Test HMode : IEEESO0Z.11nHT40 CH1 zZ42ZMHz Tx
M/ ¢ TD-W3151N
Ant. Cable LMP Emizsion
No. Freq. Factor Loss factor Reading Level Limits HMargin Femark
[MH=z) {dB/m) [dB) (dB) [dBuv) (dBuW/m) (dBuV/m) [dE)
1 4544 .000 32.92 .60 35.70 44,53 50.65 74.00 23.35 Peak
2 4544 .000 32.92 .60 35.70 30.75 36.57 54.00 17.43  Average

Femarks: 1. Emi=ssion Lewvel= Antenna Factor + Cable Loss + Reading
—imp Factor
Z. The ewission lewvels that are 20dE below the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14092
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FCC ID:TE7TDW8151NV4 page  4.75
Data: 97 File: G:2014 Report'T'TP-LINK\ACS1400320.EMG (104)
170 Level (dBuvim) Date: 2014-2-28

FCC PART 15C PEAK

60
udﬂﬂﬂ 6800, 96500, 12400, 15200, 18000
Freguency {(MHz)
S3ite no. i 3w Chawber Data no. HER=Ir
Dis. / Aint. o3m 2013 3115 (4580) Ant. pol. : HORIZCONTAL
Limit : FCC PART 15C PELAE
Env. / Ins. : 24*C/56% Engineer : Leo-Li
EUT 1 150Mbp=s Wireless W ADSLZ+ Modem Router
Power Rating : DC 9V From Adapter input AC 1Z0W/60Hz
Test Mode : IEEESO0Z.11nHT40 CH1 2422ZMH=z Tx
MM ¢ TD-W3151N

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14092
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Data: 98 File: G:2014 Report'T'TP-LINK\ACS1400320.EMG (104)
170 Level (dBuvim) Date: 2014-2-28

FCC PART 15C PEAK

60
FCC PART 15C AW
T
udﬂﬂﬂ 6800. 9600. 12400. 15200. 18000
Freguency {(MHz)
3ite no. i 3m Chamber Data no. 1 98
Dis. / Aint. o 3m 2013 3115 (4580) Ant, pol. : HORIZOMWTAL
Limit : FCC PART 15C FPELE
Env. / Ins. : 24*C/56% Engineer : Leo-Li
EUT 1 150Mbp=s Wireless W ADSLZ+ Modem Router
Power Rating : DC 9V From Adapter input AC 1Z0W/60Hz
Test HMode : IEEESO0Z.11nHT40 CH1 zZ42ZMHz Tx
M/ ¢ TD-W3151N
Ant. Cable LMP Emizsion
No. Freq. Factor Loss factor Reading Level Limits HMargin Femark
[MH=z) {dB/m) [dB) (dB) [dBuv) (dBuW/m) (dBuV/m) [dE)
1 4544 .000 32.92 .60 35.70 44,35 50.Z20 74.00 23.80 Peak
2 4544 .000 32.92 .60 35.70 30.51 36.33 54.00 17.67  Average

Femarks: 1. Emi=ssion Lewvel= Antenna Factor + Cable Loss + Reading
—imp Factor
Z. The ewission lewvels that are 20dE below the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14092
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170 Level (dBuvim) Date: 2014-02-28

FCC PART 15C PEAK
60
FCC PART 15C AW
0 1000 1600. 2200. 2800. 3400. 4000
Freguency {(MHz)
3ite no. i 3m Chamber Data no. 99
Dis. / Aint. o 3m 2013 3115 (4580) Ant. pol. : HORIZCONTAL
Limit : FCC PART 15C FPELE
Env. / Ins. : 24*C/56% Engineer : Leo-Li
EUT 1 150Mbp=s Wireless W ADSLZ+ Modem Router
Power Rating : DC 9V From Adapter input AC 1Z0W/60Hz
Test HMode : IEEESO0Z.11nHT40 CH1 Z2422ZMHz Tx
M/ ¢ TD-W3151N
Ant. Cable LMP Emizsion
No. Freq. Factor Loss factor Reading Level Limits HMargin Femark
[MH=z) {dB/m) [dB) (dB) [dBuv) (dBuW/m) (dBuV/m) [dEB)
1 Z4Zzz.000 28.23 5.83 35.70 95.76 Q7. 1z 74.00 -23.12 Peak

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
—imp Factor
2. The emission lewels that are -20dB below the officisl
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14092
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Data: 100 File: G:2014 Report'T'TP-LINK\ACS1400320.EMG (104)
170 Level (dBuvim) Date: 2014-02-28

FCC PART 15C PEAK

60
FCC PART 15C AW
0 1000 1600. 2200. 2800. 3400. 4000
Freguency {(MHz)
3ite no. i 3m Chamber Data no. 100
Dis. / Aint. o 3m 2013 3115 (4580) hnt. pol. : VERTICLL
Limit : FCC PART 15C FPELE
Env. / Ins. : 24*C/56% Engineer : Leo-Li
EUT 1 150Mbp=s Wireless W ADSLZ+ Modem Router
Power Rating : DC 9V From Adapter input AC 1Z0W/60Hz
Test HMode : IEEESO0Z.11nHT40 CH1 Z2422ZMHz Tx
M/ ¢ TD-W3151N
Ant. Cable LMP Emizsion
No. Freq. Factor Loss factor Reading Level Limits HMargin Femark
[MH=z) {dB/m) [dB) (dB) [dBuv) (dBuW/m) (dBuV/m) [dEB)
1 Z4Zzz.000 28.23 5.83 35.70 106.52 104.55 74.00 -30.858 Peak

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
—imp Factor
2. The emission lewels that are -20dB below the officisl
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14092




AUDIX ]

AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:TE7TTDW8151NV4 page  5-1
5. CONDUCTED SPURIOUS EMISSIONS
5.1.Test Equipment
Item Equipment Manufacturer Model No. Serial No. Last Cal. | Cal. Interval
1. |Spectrum Analyzer| Agilent N9030A MY51380221| Oct.31, 13 1 Year
2. Attenuator Agilent 8491B MY39262165| May.08, 13 1 Year
3. RF Cable Hubersuhner | SUCOFLEX102 | 28618/2 |May.08, 13 1 Year
5.2.Limit

In any 100kHz bandwidth outside the frequency bands in which the spread spectrum
intentional radiator in operating, the radio frequency power that is produced by the intentional
radiator shall be at least 20dB below that in the 100kHz bandwidth within the band that

contains the highest level of the desired power.

detected.

5.4.Test result

5.3.Test Procedure

The transmitter output was connected to a spectrum analyzer, The resolution bandwidth is set
to 100 kHz, The video bandwidth is set to 300 kHz and measure all the emissions

PASS (The testing data was attached in the next pages.)

Audix Technology (Shenzhen) Co., Ltd.
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Test Mode: IEEE 802.11b TX
Test CH1: 2412MHz

Agilent Spectrum Analyzer - Swept SA

. 0g ENEE:INT A ALIGN AUTOMNORF  [05:00:11 PM Mar 05, 2014 Displ
Display Line -9.03 dBm Avg Type: Log-Pwr TRACE f splay
PNO: Fast () Trig: Free Run Avg|Hold:>100/100 TYPE

IFGain:Low Atten: 10 dB

Ref Offset 21 dB
__Ref21.00dBm

TR WP P T T WE N e g 4,u,..A.lr‘;—-_l'-‘r\"f4‘._-,.‘Mﬂ»..v_“,&w._i.-.\_q-.'....nnu-\'h..-"'

Stop 2.42500 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 11.0 ms (1001 pts)j

| MKR MODE TR SCL| 3 | FUNCTION | FUNCTIOMWIDTH |

STATUS ¢33 Align Now, All required

ﬁg‘ilent Spectrum Analyzer - Swepl Sh

ENSE:INT A\ALIGNAUTOINORE [05:00:07 P 05, 201+ R

Marker 1 8[]2 12[]'0[](}0[]0 MHz Avg Type: Log-Pwr TRACE ff eak Searc
PNO: Fast () 1rig:Free Run Avg|Hold: 361100 TYPE
IFGain:Low Atten: 10 dB DET

o " 40 - NextPeak
Ref Offset 21 dB Mkr1 802.12 MHz

__Rer21.00dBm =~~~ ~50.665 dBm|IE—

Next Pk Right

‘1

n
A P SR ST S SIS TS S Y EIR ST R I TS el L PR IR S PR SRR

X Stop 1.0000 GHz]
#Res BW 100 kHz #VBW 300 kHz Sweep 92.7 ms (1001 pts)

MER MODE TRC| SCL

| 1 EERER 90212MH2 msssasm

FLINETIEIh\l'.GLUE

: EEEEE

3

g - ]

e e e

8 I N
R
11 |

e

WSG STATUS ¢33 Align Now, All required
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Agilent Spectriim Analyzer - Swept SA

- A 3 ENCEINT ALIGN AUTC/NORF 045851 PM Mar 05, 2014 T
Marker 1 24.970000000000 GHz - Avg Type: Log-Pwr TRACE | eak Searc

PNO: Fast () Trig: Free Run Avg|Hold: TH00 TYPE

IFGain:Low Atten: 10 dB DET

NextPeak
Ref Offset 21 dB

__Ref2100dBWM A7C |

Next Pk Right

1l

. erre
o — s P ok .,l!»..l._. i = Alntints ﬁf,:um.‘lwwpﬂﬂauwgmw.m

#Res BW 100 kHz #VBW 300 kHz

| MKR MODE TRC) SCL X | FUNCTION | FUMCTIONWIDTH| FLINETIEIh\-'.GLUE

| 1 24970 GHz 534 0 dBm -

wss i Alignment Completed STATUS 3 Align Now, All requnted

Agilent Spectrum Analyzer - Swept SA

F 04 ENEEINT A ALIGN AUTOMMNORF  [04:50: 14 PM Mar 05, 2014 Dispi
Display Line -9.43 dBm Avg Type: Log-Pwr TRACE | splay
PNO: Fast () Trig: Free Run Avg|Hold: 431100 TYPE
IFGain:Low Atten: 10 dB DET

Ref Offset 21 dB
Ref 21 00 lI:iEvI‘I'I

]

J L
oA,

hoss
[ T N T SOPROY P AT [UPTR-It NEPREY T ST

Stop 10.000 GHz}
#Res BW 100 kHz #VBW 300 kHz Sweep 860 ms (1001 pts)

| MER MODE TRC| 5CL) FUNCTII]H FLI"ETIDH\N[TI« FLINETIEIh\l'.GLIJE

| 1-- 2.413 GHz 10 557 dBm| |
_—:E

3
4
5 I
6
7
8
9

STATUS ¢33 Align Now, All required
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Test CH6: 2437MHz

Agilent Spectrum Analyzer - Swept SA

Rl haE]l U ALIGN ALTENCRF 050307 PM Mar 05, 2014 S
Marker 1 810.850000000 MHz Avg Type: Log-Puwr TRACE| it
PNO: Fast L, 11ig:Free Run Avg|Hold: 23/100 TYPE
IFGain:Low Atten: 10 dB DET

—— T = NextPeak
Ref Offset 21 dB Mkr1 810.85 MHz
__Ref21.00dBm -50.238 B INEG—

Next Pk Right

Stop 1.0000 GHz|
#VBW 300 kHz Sweep 92.7 ms (1001 pls)

| MER MODE TRC| 501 % ' | FUNCTION | FUNCTION WADTH | FIJrJCTICIIr\I'nLUE

810,85 MHz 50 233 dBm “

MSG STATUS g3 Align Now, All required

Agilent Spectriim Analyzer - Swept SA
- - == MT U ALIGN ALITC/NCRF (]5:(]2:55%'1!-\3[!’5,_801-'.}.

Marker 1 24.880000000000 GHz Avg Type: Log-Pur TACE feRkemch
PNO: Fast () Trig: Free Run Avg|Hold: 200 TYPE

IFGain:Low Atten: 10 dB DET
- - - = NextPeak
Ref Offset 21 dB Mkr1 24.880 GHz

Ref2i00d8m ~~~—~ -52822 dOmig__

Next Pk Right

#Res BW 100 kHz #FVBW 300 kHz
| MER MODE TRC| 5CL) % . | FUNCTIDN FUHET 10H WIDTH | FI.I NCTION VALLIE

| 24 880 GHz 52 322 dBm

El_--

: T S
11

—-———_

12

MSG STATUS €3 Align Now, All required

hl‘..\JM

WO~

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14092




AUDIX ]

FCC ID:TE7TDW8151NV4

AUDIX Technology (Shenzhen) Co., Ltd.
page 5.5

=& IMT

Trig: Free Run

PHO: Fast ()
™ Atten: 10 dB

IFGain:Low

F_|05:02:35 PM Mar 05, 2014
TRACE ]
TYPE
DET

Display

g-
Avg|Hold: 25/100

Ref Offset21 dB
Ref 21.00 dBm

hel
-,\J'--.d M,.,A"‘M "'\'n-y,}-.wl._,.-\__,.—.u

HRes BW 100 kHz
| MER MODE TRC SCL

N N[ 1[f]
2 .

#VBW 300 kHz

A ¥
2.440 GHz 10404dBm| |

ot e T Pt W P NN URRRPR | PRGN ORY B PG IS PSP SONRPET L PPPT SRR

Mkr1 2.440 GHz
10.404 dBm|

FUNETII]H FUhET 10N WIDTH | FlJ NCTION VALLIE

EEE
I IO S B

MSG

STATUS €23 Input Overload;ADC over range

Test CH11: 2462MHz

Agilent Spectriim Analyzer - Swept SA
Display Line -8.78 dBm
Trig: Free Run

PHO: Fast ()
™ Atten: 10 dB

IFGain:Low

RF |05:08:94 PM Mar 05, 2014
APETTT Display

Ref Offset 21 dB
Ref 21.00 dBm

R

g,

‘_IJ,,;UU‘LE-"'.) |

Start 2.45000 GHz
HRes BW 100 kHz

#VBW 300 kHz
— — —

| MER MODE TRC |

N N 1]

24863 50 GHz

11.218 dBm

WO~ bWk

FLNCTION

Mkr1 2,463
11.2

50 GHz
18 dBmj

it |
P e St

| FUNCTIOMWIDTH.  FUNCTION VALLE

STATUS i Align Now, All required
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T M 050705 PM Mar
Avg Type: Log-Pwr

Avg|Hold: 26/100

Trig: Free Run

PHO: Fast ()
™ Atten: 10 dB

IFGain:Low

Ref Offset 21 dB
Ref 21.00dBm

| MER MODE TRC SCL

N N[ 1[f]

%
823.46 MHz

QM2

823.46 MHz
-50.671 dBm

Mkr1

[

:]"'rulhrmw-h\-ww-ﬁ-muﬂ‘r e R T T e i s B AT L LSRR

Stop 1.0000 GHz|
Sweep 92.7 ms (1001 pts)}

#VBW 300 kHz
1 i FUNCTION | FUNCTION WIDTH |

£0671dBm| |

Peak Search

NextPeak
| |

Next Pk Right

Mkr—RefLvl

Avg Type: Log-Pwr
Avg|Hold: 21100

Trig: Free Run

PNO: Fast (!
‘ow T Atten: 10 4B

IFGain:Low

Ref Offset 21 dB

HRes BW 100 kHz

| MER MODE TRC| SCL|

mo:l-.tma'nhm

10

Ref21.00dBm

4

R B L RN B e e o b
T :

#VBW 300 kHz

FUNCTIDN FLINET 10N WIDTH | FI.I MCTION VALUE

| 1lﬂlfl- 2.1 820 GHz 53. 315 dBm| |
_—:E

Peak Search

NextPeak
e

Next Pk Right

STATUS ¢33 Align Now, All required
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ALIGH AUTO/NORF |05:06:22 PM Mar 05, 2014

PNO: Fast () Trig: Free Run
IFGain:Low Atten: 10 dB

Ref Offset21 dB
Ref 21.00 dBm

gl e

et -f"\"-ﬁ s
i e i 1"_" ] -.uu-xl-——q__,h.._’ﬂ-q.‘__ B T I . o e o TRRTE Y

HRes BW 100 kHz #VBW 300 kHz

| MKR MODE TRC) SCL (3 1 i Fuucnuu FU HCTION WIDTH | Fl.l NCTION VALUE

| 2467 GHz 10603dBm| |
9
10

STATUS i Align Now, All required

Display

Test Mode: IEEE 802.11g TX
Test CH1: 2412MHz

Agilent Spectrum Analyzer - Swept SA
. A 06 Do M ALIGN AUTO/ND AF - [05:23:58 PM Mar 05, 2014

Display Line -13.98 dBm Avg Type: Log-Pwr TRACE |

PNO: Fast () Trig: Free Run Avg|Hold:>100/100 'PE

IFGain:Low Atten: 10 dB

Ref Offset 21 dB
__Ref21.00dBm____

i
A
T i i

UL PP U SF ST T T S WY ST

Stop 2.42500 GHz|
#VBW 300 kHz Sweep 11.0 ms (1001 pts)|

STATUS 3 Align Now, All required

Display

Display Line
13,98 dBm
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Agilent Spectriim Analyzer - Swept SA

e NT M ALIGN AUTOINO R |05:22:08 PMParEﬁ,_E_’UH

Avg Type: Log-Pwr Peak Search

Marker 1 8‘11.82[]000[]0 MHz

PNO: Fast () Trig: Free Run Avg|Hold: 421100
IFGain:Low Atten: 10 dB DET
NextPeak
Ref Offset 21 dB Mkr1 &
Lo gas o - e
Next Pk Right
e
Next Pk Left
"1 P
mr.,m-d-_‘.»ww.."ww.ﬁf,.m;_MM;M.+ﬁmn\MﬂthmeJ"%rerM Marker Delta
e —
Stop 1.0000 GHz|
#VBW 300 kHz Sweep 92.7 ms (1001 pls) MKr—CE
. A
| MR MODE. TRC| 5CL) ' | FUNCTION | FUNCTIONWIDTH | FLIHETIEI WVALLUE
1 mn-" _
4 - Mkr—RefL
g -+ rr @+ - ;+ /7 r—RefLvl
7 I
8 |
13 =] More
" 1 of2
12
WSG STATUS 3 Align Now, All required

£INT M ALIGN AL IAF|05:18;31 PM Mar 05, 2014
Avg Type: Log-Pwr TRACE | Peak Search
PNOD: Fast Ly Trig: Free Run Avg|Hold: 2100 TYPE
IFGain:Low Atten: 10 dB DET
NextPeak
Mkr1 23.815 GHz
Ref Offset 21 dB . e
52.527 dBm| NG
Next Pk Right
|
Next Pk Left
I ‘1
e e 'J'LW'““J-V‘WW"JJ*.\um;-‘"ﬁ""“"”il‘"""\*pjﬂr#\‘?-!k-i‘ﬂ\t[u,l\mﬁhwmh"--'-.. i
e
Stop 25.000 GHz|
#VBW 300 kHz Sweep 1.43s (1001 pts) MKr_CF
. b
| MER MODE TRC| 5CL, 7 | FUNCTIDN | FUNCTIONWIDTH| FLIHETIEI NVALUE
| 1 mn-" _
g Mkr—RefLvl
6
7 [
8
13 More
I 10f2
12
WSG STATUS €23 Align Now, All required
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Agilent Spectriim Analyzer - Swept SA

e NT U/ ALIGN ALUTONG RF 05;13;16}3(\4'.«43[5,_?0}?
Avg Type: Log-Pwr TRACE |

Avg|Hold: 631100 TYPE
DET

M |-:;|'1 404 GHz

Display Line -15.40 dBm Display

PNO: Fast () Trig: Free Run
IFGain:Low Atten: 10 dB

Annotation»

Ref Offset 21 dB
__Ref21.00dBm

by S |
i sl i, WO TN 0. PR A RRPALF SPUNOTN SR GU Y VRPORTY SO DisplayLine

-15.40 dBm

#VBW 300 kHz

| MR MODE. TRC| 5CL) v | FUNCTION Fuacﬂurlwnh FLINETIEIh\".GLUE

| 1l!lll- 2.404 GHz 4665 dBm

wss i Alignment Completed STATUS 3 Align Now, All required

Test CH6: 2437MHz

T 05: 26,06 PM Mar 05, 2014

Marker 1 806.970000000 MH . Avg Type: Log-P I Peak Search
Trig: Free Run Avg|Hold: 24/100 'PE
IFGain:Low — Atten: 10 4B DET
NextPeak
Ref Offset21 dB Mkr1 :q
_ Ref2100¢BM 00000000000 e
Next Pk Right

‘1

iy
o) TE SRR DV M SNEPTOEN T BAIRNSNENGI S SRR UITRI PR YORTNPRIRRVLE SRR S RARIE AL BTN

Stop 1.0000 GHz|
#VBW 300 kHz Sweep 92.7 ms (1001 pts)}

| MER MCIDE m._ SEL Y | FUNCTION | FUNCTIONWDTH|  FUNCTIONVALLE

MSG STATUS €3 Align Now, All required
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JT M 052554 PM Mar 05

Avg Type: Log-Pur Peak Search
Trig: Free Run Avg|Hold: 31100

[FGain:Low — Atten: 10 dB o
Mkr1 : ! - NextPeak

Ref Offset 21 dB

_ Ref2100dBBRW@ = 0000000000000 V&G |

Next Pk Right

’1

CRTIRTVS .mqr|--J'I.nl-,....ﬂ\I-uI.-l)-y-'wnvﬂ-ﬁl"r'p-ap.mphnmmwﬁlaﬂp,n-u—lﬂ-h\‘Luu-"'~‘WW.MMF*M"-‘-“M1¥L-W*"“"‘"“‘

#VBW 300 kHz

| MER MODE TRC| 5CL) Y | FUNCTION | FUNCTIONWIDTH|  FUNCTION VALUE

| 1 -- 22 675 GHz 52 953 dBm “

Mkr—RefLvl

{7

PNO: Fast ) Trig: Free Run
IFGain:Low Atten: 10 dB

Mkr1 2.440 GHz
Ref Offset 21 dB &
__Ref21.00dBm ___ 85 dBm|

L,
’+} ¥ “Hll._..ﬂ-"e-*.d...m,;..
i i T e i P PPN TR OE ISP N TSRPPY JYE, U TR TR,

Stop 10.000 GHzj
HRes BW 100 kHz #VBW 300 kHz Sweep 860 ms (1001 pts)

| MER MODE TRC| SCL| Y Fuucnnu FLINETIDNW[TI« FI.INETIEIIN.!!LLIE

| 1 lﬂlﬁl- 2.440 GHz X 195 dBm| |

3

4

5 I

g EI_--
I A

9 =

usG i Alignment Completed STATUS ) Align Now, All required
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Test CH11: 2462MHz

Agilent Spectrum Analyzer - Swept SA

F U ALTGN ALITONG RF

Avg T og-Pwr

=N T 05:28;31 PM Mar 05, 2014
ype
Avg|Heold:>100/100

Display Line -14.30 dBm _
Trig: Free Run

PNO: Fast ()
ow " Atten: 10 dB

IFGain:Low

Ref Offset 21 dB
+_Ref21.00dBm
"I

v“r;-':L\JLnJ"..-A"M.-.J—-.Um’wkri'-n"-\. -“1'"‘1'1

|

I L
W Wng’ ’\“"—J"Aﬁ“-r.u s

L

Stop 2.51000 GHz
Sweep 5.80 ms (1001 pts)|

FUNCTION VALUE

#Res BW 100 kHz

| MKR MODE! TRE| SCL| FUNCTION | FUNCTION WIDTH |

Display Line
14.30 dBm

Agilent Spectriim Analyzer - Swept SA

F MNEEINT

RF_|05:27:38 PM Ma 05, 2014

U/ ALIGN A 3
Avg Type: Log-Pwr
Avg|Hold: 2100

745000000000 GHz
PNO: Fast Gy
IFGain:Low

Marker 1 24.

Trig: Free Run
Atten: 10 dB

Peak Search

Ref Offset 21 dB

/__Ref 21.00 dBm -52.814 dBm

et R W_Jd‘muhﬁ.,u»m._q-\h.w.mh SR 4..1‘.,\.;,1;;«-'-‘..»-1!%‘—--“5—#-nﬂ-.ﬁwb*\vw“wmﬁ"f“'ﬂ

Stop 25.000 GHz|

#VBW 300 kHz Sweep 1.43 s (1001 pts)

FLNCTION

T
24745 GHz £2814dBm| |

NextPeak

Next Pk Right

Next Pk Left

Marker Delta

Mkr—CF

Mkr—RefLvl

More
10f2

STATUS 3 Align Now, All required
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Agilent Spectriim Analyzer - Swept SA

CEANT U ALIGH AUTOUNO RF  [05:27:24 PM Mar 05, 2014
. b

Marker 1 99.840000000 MHz Avg Type: Log-Pwr TRACE| fonhomch

PNO: Fast () Trig: Free Run Avg|Hold: 341100 TYPE
IFGain:Low Atten: 10 dB DET
T NextPeak
Ref Offset 21 dB MKr 1__ 99.84 MHz
__ Ref2100déBm0 == 000000000000 0™%% el
Next Pk Right
L
Next Pk Left
‘ 1 e
“‘wrhi‘wmn*.-‘-wm,tw“w-auhv.-:w-..mmﬁmwm.uuwuhh.m'mwmmw—hf‘wWJW1-‘\-1-1-1 i Marker Delta
e —
Stop 1.0000 GHz|
#VBW 300 kHz Sweep 92.7 ms (1001 pls) MKrCF
. A
| MR MODE. TRC| 5CL) % v | FUNCTION | FUNCTIONWIDTH | FLINETIEI WVALLUE
|1 99,84 MHz '54.953 dBm - _
2 [ I
4 - Mkr—RefL
g -_ r—RefLvl
7 - ]
8 - r 1 1
e
" 1 of2
12 —-———_
MSG STATUS 3 Align Now, All required

== N T U ALTGN AL IAF [0S:27104 PM Mar 05, 2014
Avg Type: Log-Pwr TRACE | Display
PND: Fast () Trg:FreeRun Avg|Hold: 27100 TYPE
IFGain:Low Atten: 10 dB DET

’ Mkr1 2.458 GHz
Ref Offset 21 dB 4.125 dBm|

o o
e et

i ! ez | . ciaian ST T REVEPGRC YPRPIT PR P MU RS SER RPESEre, DISpIay Line
15.88 dBm

Stop 10.000 GHz|
#VBW 300 kHz Sweep 860 ms (1001 pts)

| MER MODE TRC| 5CL, Y | FUNCTION Fus.cmrlwm- FuNcnurrw-LUE

| 1lIlll- 2.458 GHz 4. 125 dBm| |

M55 STATUS ¢33 Input Overload;ADC over range
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Test Mode: IEEE 802.11n HT20 TX
Test CH1: 2412MHz

ﬁg‘ilent Spectrum Analyzer - Swepl Sh

Display Lme -15, 45 dBm

PNO: Fast ()
IFGain:Low

SEINT Al

Atten: 10 dB

Trig: Free Run

JALTOMNORF (053134 PM Mar 05, 2014
Avg Type: Log-Pwr ﬂwiE'
Avg|Hold:>100/100

Ref Offset 21 dB
__Ref21.00dBm

#Res BW 100 kHz

| MKR MODE. TRC SCL

PSP PSRN [FSUOSy TPY K Worrpesy gpor e ISR S PR

#VBW 300 kHz

Stop 2.42500 GHz
Sweep 11.0 ms (1001 pts)}

FUNCTION | FUNCTION WIDTH |

STATUS ¢33 Align Now, All required

Display

d.gllent Spectrum Analyzer - S\-repl Sh

RF_|05:30:46 PM Mar 05, 2014

Marker 1 811. 82[]-0[]00[]0 MHz Avg T'm.e.' Log-Pw-r TRACE § Peak Search
PNO: Fast i, 119 Free Run Avg|Held: 351100 TYPE
IFGain:Low Atten: 10 dB DET
Ref Offset 21 dB Mkr1 3 11.82 MHz NextPeak
__Ref21.00dBm : —
Next Pk Right

#Res BW 100 kHz

| MER MODE TRC| 5CL)

mﬂmmhmm

i i e PN PRI ST PVRPCTAL VRS EUTRR TR

#VBW 300 kHz

[ | -- 911 82 MHz 54 638 dBm "

"1

Stop 1.0000 GHz|
Sweep 92.7 ms (1001 pts)

FUNCTION

| FUNCTION WIDTH |

FLINCTIEIh\l'.GLUE

MSG

STATUS g3 Align Now, All required
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Agilent Spectriim Analyzer - Swept SA

RF|05:30:30 PM Mar 05, 2014

Marker 1 24.085000000000 GHz Avg Type: Log-Pwr TRACE] Peak Search
PNO: Fast L, Trig: Free Run Avg|Hold: 2/M00 TVPE
IFGain:Low HAtten: 10 dB DET
Ref Offset 21 dB Mkr1 27 NextPeak
__Ref21.00dBm z |
Next Pk Right

#VBW 300 kHz

| MKR MODE TRC SCL|

|1

=
24,085 GHz

st bbby ity . SN T LR ENE DT PR BTES b s i

FUNCTION

53 195 dBm -

Ve iy he e e

| FUNCTION WIDTH | FLINETIEIh\l'.GLUE

Mkr—RefLvl

MSG

STATUS g9 Align Now, All requnted

A.g!lenr. Spectrum Analyzer - Swepl SA

Dlsplay Lme -17. 98 dBm :
PNO: Fast () Trig: Free Run
IFGain:Low Atten: 10 dB

M ALIGN AUTCNORE 05:30: 10 PMMar 05, 2014
Avg Type: Log-Pwr TRACE Jf

Avg|Hold: 151100 TYPE
DET

Display

Ref Offset 21 dB
__Ref21.00dBm

1
|
]
]
|

oy L"--.,..,w-.-\km%_. o

#Res BW 100 kHz

| MER MODE TRC| 5CL)

#VBW 300 kHz

e e e L U VPR R, IR PO R TS LT SRR

FUNCTI ON

Mkr1 2

Stop 10.000 GHz}
Sweep 860 ms (1001 p:s)

FLINC'IIDH\"«I DTH |

| 1-- 2.422 GHz 2017 dBm| |
_—:E

3
4
5 I
6
7
8
9

FLINETIEIh\l'.GLIJE

STATUS €23 Input Overload;ADC over range

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14092




®
AUD'X AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:TE7TDW8151NV4 page 5-15

Test CH6: 2437MHz

Agilent Spectrum Analyzer - Swept SA

UM ALIGH Al IRF|05:34:23 PM Mar 05, 2014

Marker 1 818.610000000 MHz o Avg Type: Log-Pur TRacE | Peak Search

PNO: Fast () Trig: Free Run Avg|Hold: 30100 TYPE
IFGain:Low Atten: 10 dB DET
Mkr1 818.61 MHz DEXEResE
Ref Offset 21 dB 589 979
__Ref 21.00dBm L.
Next Pk Right
i |
Next Pk Left
1 e
i
S SPRR T LY S ISP TS SRRSO PV DUSHBUIY USRS RN e LRI TECR I PRTR Marker Delta
|
Stop 1.0000 GHz|
#VBW 300 kHz Sweep 92.7 ms {1001 pls) MKr_CF
| "
| MKR MODE. TRC| 501 % 7 | FONCTION | FUNCTION'WIDTH | Funcnu HVALLE
N N [ 1] f] 81861 MHz 52 2*9 dBm - _
2 —_—
asl Mkr—RefLvl
6
7 ]
8
13 More
i 102
12
MSG STATUS 3 Align Now, All required

Agilent Spectriim Analyzer - Swept SA

- NSEINT A ALIGN AT 05:34/09 PM Ma S, 2014 PR BEaRR
Marker 1 22.840000000000 GHz - Avg Type: Log-Pwr TRACE | s A
PNO: Fast () Trig: Free Run Avg|Hold: 2100 TYPE
IFGain:Low Atten: 10 dB DET
- - NextPeak
- 7 [« -
Ref Offset 21 dB (r1 22.840 GHz
Ref2toodBm 000000 -53.401 dBmipe
Next Pk Right
i
Next Pk Left
SUPRUENEN VPRSP S Yoo\ PP SR PORE B RIS B b S et i e o Al Marker Delta
e —
Stop 25.000 GHz|
#VBW 300 kHz Sweep 1.43 s (1001 pls) MKrCF
1 sl
| MR MODE. TRC| 5CL) ' | FUNCTION | FUNCTIONWIDTH | FLIHETIEI WVALLUE
1 mn" _
4 - Mkr—RefL
g -+ rr @+ - ;+ /7 r—RefLvl
7 I
8 |
13 =] More
" 1 of2
12
WSG STATUS 3 Align Now, All required
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CEANT ALIGN AUTQINORF  |05:33:52 PMMar 05, 2014

Display

g Type:
PNOD: Fast Ly Trig: Free Run Avg|Hold:>100/100
IFGain:Low Atten: 10 dB

Ref Offset 21 dB
__Ref 21.00 dBm

¢

Display Line

L y
LMHM"LL%A
[ 1271 dBm

1 g ey ol ey i ety - iy e S o T AN st

#Res BW 100 kHz #VBW 300 kHz

| MR MODE. TRC| 5CL) | FUNCTION | FUNCTIONWIDTH | FUNCTION VALLE

| 1M§EEE
9
10
1
yed | 1 1 | | [ |

STATUS 3 Align Now, All required

Test CH11: 2462MHz
Agilent Spectriim Analyzer - Swept SA

i F 0G0 DC ENEEINT ALIGN AUTOINORF  |06:37:30 PMMar 05, 2014 Displ
Display Line -16.98 dBm spiay

PNO: Fast () Trig: Free Run
IFGain:Low Atten: 10 dB

Ref Offset 21 dB
__Ref 21.00dBm____

Ly

4’.-a|.J1,_,I - v I“Jn,\ Sy = vy

Display Line
-16.98 dBm

#Res BW 100 kHz

| MKR MODE TRC SCL ] | FUNCTION

| FUNCTION'WIDTH|  FUNCTIONVALUE

STATUS 3 Align Now, All required

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14092
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Agilent Spectriim Analyzer - Swept SA

CEANT U ALIGN AUTOING RF[D6:36:40 PM Mar 05, 2014

Avg Type: Log-Pwr TRACE | Peak Search

Marker 1 99.84[][}000[] MHz

PHO: Fast (4 ) Trg:FreeRun Avg|Hold: 28100 TYPE
IFGain:Low ™ Btten: 10 dB DET
_ Mkr1 99.84 MHz Nextieak
Ref Offset 21 dB =19

Ref21.00dBm -54.719 dBm RS

Next Pk Right
e

Next Pk Left
‘ 1 P |

st L Marker Delta
e —

Stop 1.0000 GHz|
#VBW 300 kHz Sweep 92.7 ms (1001 pls) MKrCF
. A
| MR MODE. TRC| 5CL) % ' | FUNCTION FUNETID!‘I\N DTH| FLIHETIEI WVALLUE

99 84 MHz 54.19d5m _
]

More

1of2

WSG STATUS 3 Align Now, All required

£INT /NALIGN A \RF_[06:35:26 PM Mar 05, 2014
Avg Type: Log-Pwr TRACE | Peak Search
PNOD: Fast Ly Trig: Free Run Avg|Hold: 2100 TYPE
IFGain:Low Atten: 10 dB DET
T NextPeak
Mkr1 21.670 GHz
Ref Offset 21 dB el
-53.018 dBm [
Next Pk Right
AR
Next Pk Left
’ 1 e
. " " " il F sttt sa b et s et
gl e P LI Py W NSRS e ; M
arker Delta
e
Stop 25.000 GHz|
#VBW 300 kHz Sweep 1.43s (1001 pts) MKr_CF
. b
| MER MODE TRC| 5CL, X i | FUNCTION Fus.cﬂmlw DTH| FLIHETIEI NVALUE
1 NEERER 21,670 GHz 5301BdBm _
¥ | [ I
4 Mkr—RefL
5 I I I I ) FesReTLM
6
7 [
8
13 More
I 10f2
12
WSG STATUS €23 Align Now, All required

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14092
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Agilent Spectriim Analyzer - Swept SA

i F 0a [ CEANT ALIGN AUTOINORF  |06:36:10 PMMar 05, 2014 Displ
Display Line -17.83 dBm spiay

PNO: Fast () Trig: Free Run
IFGain:Low Atten: 10 dB

Ref Offset 21 dB
__Ref 21.00dBm____

P \"-n.-.,p-v- m"'_'_l' e

i b A Nt L e P e s bt b A A g et Display Line

-17.83 dBm

#VBW 300 kHz

| MKR MODE TRC| SCL FUNETI OoN FUhETIDH\N DTH| FLINETIEI HVALLE

| 1 IIIII. 2 458 GHz 2178 175 dBm| |

EI_--

STATUS 3 Align Now, All required

Test Mode: IEEE 802.11n HT40 TX
Test CH1: 2422MHz

Agilent Spectrum Analyzer - Swept SA

. i 04 Do ENGE! ANALIGH AUTOINCRF (06148154 FM Mar 05, 2014
Display Line -18.64 dBm Avg Type: Log- F'wr TRACE |
PNO: Fast () Trig: Free Run AvglHeld:>100/100 TYPE
IFGain:Low Atten: 10 dB

Display

DET

— Mkr1 2.405 76 GHz
__Ref 21.00 dBm _ 1.363 dBm)|
1
\ |
J EEETNT TR
{1 | ;

Display Line
1864 dBm

STATUS 3 Align Now, All required
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Agilent Spectriim Analyzer - Swept SA

: : ALIGN AUTOINORE_[06:48:04 PM M 05, 2014 ISR,
Marker 1 967.020000000 MHz Avg Type: Log-Pwr TRACE | SaEeas

PNOD: Fast Ly Trig: Free Run Avg|Hold: 38/100 TYPE
IFGain:Low Atten: 10 dB DET
e ) m NextPeak
Ref Offset 21 dB Mkr1 .0:"_ MHz
Lo gas o - = e
Next Pk Right
]
Next Pk Left
’1 [E—
¥ A A AT L e B s s i g et e e N g il gl s Marker Delta
e —
Stop 1.0000 GHz|
#VBW 300 kHz Sweep 92.7 ms (1001 pts)| MKr—CE
1 sl
| MR MODE. TRC| 5CL) % i i FUNCTION | FUNCTIONWIDTH|  FUNCTIONVALLE ‘
I 967.02 MHz 55590 dBm e
2 |
3
g Mkr—RefLvl
(5
7 ]
8
13 More
b 10f2
12 |
WSG STATUS 3 Align Now, All required

Agilent Spectrum Analyzer - Swept SA
i, F I - P NT AL 1F 0647498 mMaCﬁ,_gUH

Marker 1 19.255000000000 GHz Avg Type: Log-Pwr TRACE | Peak Search

PNOD: Fast Ly Trig: Free Run Avg|Hold: 3100 TYPE
IFGain:Low Atten: 10 dB DET
NextPeak
Ref Offset 21 dB
_ RAZ1000BW e
Next Pk Right
L
Next Pk Left
"I I
et gt i #,,,_ph,.-lr-wmﬁm-nw.;ﬂww—uuwfm'l'”ﬂt-ﬁ""wm“w Vet ek
- Marker Delta
|
Stop 25.000 GHz|
#VBW 300 kHz Sweep 1.43 s (1001 pts)|
MKF MODE TRC SCL ] ¥ FUNCTION FUNCTION WIDTH FUNCTION VALLE
19255 GHz| 52992 dBim I
Mkr—RefLvl
[
More
1of2
WSG STATUS €23 Align Now, All required
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Agilent Spectriim Analyzer - Swept SA

. ol ENEEINT ALIGN AUTO/NORE [06:47:21 PM Mar 05, 2014
Display Line -19.21 dBm . Avg Type: Log-Pwr TRACE |
PNO: Fast () Trig: Free Run Avg|Hold: 94/100 TYPE
IFGain:Low Atten: 10 dB DET

Mkr1 2.404 GHz
Ref Offset 21 dB g
__ Ref 21.00 dBm 0.792 dBm|

"I

e \r-n-r_u,.w-u-—lm,f.u-l -y

T et et --,--.-v-.;,,,_-l-r"L-.., U 0 U RV 0 P SV ERP TG S P SR T

#Res BW 100 kHz #VBW 300 kHz

| MR MODE. TRC| 5CL) | FUNCTION FLi.i.'Eﬂﬁr'l'i»};'t-Tr:' FUNCTION VALLE
| 1 l!lll- 2.404 GHz 0 792 dBm -

si__::E

STATUS 3 Align Now, All required

Display

Annotation»

Off

Display Line
19.21 dBm

Test CH4: 2437MHz

Agilent Spectriim Analyzer - Swept SA

MORF 0614512 PMMar 05, 2014

Marker 1 829.280000000 MHz ) Ava Type: LogPwr TRACE Peak Search
PNO: Fast L, ) Trig: Free Run Avg|Hold: 55/100 TVPE
IFGain:Low HAtten: 10 dB BET
Ref Offset 21 dB Mkr1 829.28 MHz NextPeak
__Ref21.00dBm -53.65 |
Next Pk Right

1

M

Ak i
kol o, et gy 1 A s e b A o md.d-.qrhmmwﬂ-i)"u‘"w. b T TR T

Stop 1.0000 GHz|
#VBW 300 kHz Sweep 92.7 ms (1001 p:s)

| MKR MODE TRC SCL| %
| 1 £29.28 MHz 53 552 dBm| |

11
____

12

FUNETII]H FUNETIDH\N DTH | FLINETIEIh\l'.GLUE

mwmmhm

MSG STATUS 3 Align Now, All required
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Aglent Spectrum Analyzer - Swepl SA
] NEE:INT ML TOJMORF 064455 PM Mar 05, 2014

Marker 1 21.535000000000 GHz ) Avg Type: Log-Pur TRace | Peak Search

PNO: Fast () Trig: Free Run AvglHeold: 300 TYPE
IFGain:Low Atten: 10 dB

Ref Offset 21 dB
__Ref21.00dBm

MKkr1 21.535

01
" R P MOC TS NS o Yo Ay 4B b Al it e et b pupin it e

Start 10.000 GHz Stop 25.000 GHz|
#Res BW 100 kHz #V/BW 300 kHz Sweep 1.43 s (1001 pls)

| MER MODE TRC| 5CL) FUNETI ON FUNETIDH WIDTH | FLINETIEIh\-'.GLUE

x
[ 21535 GHz £52859dBm| |
]

il
1|
|
|

[_;_;_\.
@M = 0w o~ W

STATUS ¢33 Align Now, All required

A.g!lenr. Spectrum Analyzer - Swepl SA

= INT R ALIGH AUTOINORF (06149426 PM Mar 05, , 2014

Dlsplay Line -18. 12 dBm Avg Type: Log-Pwr TRACE § By

PNO: Fast () Trig: Free Run Avg|Hold: 401100 TYPE
IFGain:Low Atten: 10 dB DET

MKr1 2.458 GHz
Ref Offset 21 dB s
__Ref 21.00 dBm 1.877 dBm|

1 x..ﬂ,—raww,.wnﬁhu%wﬁm e SR

Stop 10.000 GHz}
#Res BW 100 kHz #VBW 300 kHz Sweep 860 ms (1001 pts)

| MER MODE TRC| 5CL) | FUNCTION | FUNCTIONWIDTH| FLINETIEIh\".GLIJE

| 1 | N [1]F] 2.458 GHz 1877dBm| [ |

WO~ EWh

STATUS ¢33 Align Now, All required

Audix Technology (Shenzhen) Co., Ltd.
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Test CH7: 2452MHz

Agilent Spectrum Analyzer - Swept SA

F ] UM ALEGN AL
Avg Type: Log-Pwr
Avg|Hold: 3100

TRACE |

0000000 GHz
PHO: Fast
IFGain:Low

Marker 1 24.01000
(T Trig: Free Run
Atten: 10 dB

RE_|D6:42:36 PM Mar 05, 2014

Peak Search

Ref Offset 21 dB

1

" o Pl A I e A e oA e e b oot B e ke i bt

#Res BW 100 kHz

#VBW 300 kHz
| MKR MODE TR SCL ] FUNCTION | FUNCTION'WIDTH|  FUNCTIONVALLE

GHz £3710dBm| |

Stop 25.000 GHz|
Sweep 1.43 s (1001 pts)]

NextPeak

Next Pk Right

Next Pk Left

Marker Delta

Mkr—CF

Mkr—RefLvl

More
10f2

STATUS 3 Align Now, All required

Agilent Spectriim Analyzer - Swept SA
F I : NSEINT Al TO/N

Marker 1 99.840000000 MHz Avg Type: Log-Pur
PNO: Fast () Avg|Hold: 211100

IFGain:Low

F 06142018 P Mar 05, 2014
TRACE |
TYPE
DET

Trig: Free Run
Atten: 10 dB

Peak Search

Ref Offset 21 dB
v__Ref21.00dBm

“l

AT 2 T U e gttt et Pl s gt et ok A e

Stop 1.0000 GHz|
Sweep 92.7 ms (1001 pts)

- FUNCTION WIDTH |

#VBW 300 kHz

FLNCTION FUNCTION VALUE

&

99.84 MHz £55.606 dBm

NextPeak

Next Pk Right

Next Pk Left

Marker Delta

Mkr—CF

Mkr—RefLvl

More
10f2

STATUS 3 Align Now, All required

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F14092




®
AUD'X AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:TE7TDW8151NV4 page  5-23

Agilent Spectriim Analyzer - Swept SA
T RF S04 D ENSEINT ALIGN AUTOYNCRF  [06:42:05 PM Mar 05, 2014
-19.12 dBm g Typ g race IEEEER Display
PNO: Fast () Trig: Free Run Avg|Hold: 831100 TYPE
IFGain:Low Atten: 10 dB DET

Mkr1 2.467 GHz

Display Line

Annotation®
Ref Offset 21 dB

_ Ref21.00dBm _ 0.879 dBm|

¢

Y el Y
el R T T NN S SO IR W s = | Display Line

[ -19.12 dBm

#VBW 300 kHz

¥ FUNCTION | FUNCTIONWIDTH|  FUNCTIONVALLE
0879dBm| |

| 1 IAERES 2 467 GHz

WsG STATUS €23 Align Now, All required

Agilent Spectrum Analyzer - Swept SA
] T 00 DC ENEENT M ALIGN AUTONC RF (06:39:04 PM Mar (S, 2014 Disol

Avg Type: Log-Pw TRACE | splay

PND: Fast () Trg:FreeRun Avg|Hold:>100/00 TYPE

IFGain:Low Atten: 10 dB

Annotation»
Ref Offset 21 dB

__Ref W S G

JREFVEREEUERE AL RN ESS R,
]

Graticule
on off
[

Display Line
-18.66 dBm

Stop 2.51000 GHz|
#Res BW 100 kHz Sweep 8.13 ms (1001 pts)|
VKR MODE TRE SEL X ;
2 468 265 GHz
248350

WSG STATUS €23 Align Now, All required

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14092
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6. BAND EDGE COMPLIANCE TEST
6.1.Test Equipment
Item| Equipment | Manufacturer| Model No. | Serial No. Last Cal. | Cal. Interval
1| Spectrum | p ijont N9030A |MYS51380221| Oct31,13 | 1Year
Analyzer
2. Amp HP 8449B 3008A08495 | May.08, 13 1 Year
3. Antenna EMCO 3115 9607-4580 | May.08, 13 1Year
4. | HF Cable | Hubersuhne |Sucoflex104 - May.08, 13 1 Year
6.2.Limit

All the lower and upper band-edges emissions appearing within 2310MHz to 2390MHz and
2483.5MHz to 2500MHz restricted frequency bands shall not exceed the limits shown in
15.209, all the other emissions outside operation frequency band 2400MHz to 2483.5MHz
shall be at least 20dB below the fundamental emissions, or comply with 15.209 limits.

6.3.Test Produce

1. The EUT is placed on a turntable, which is 0.8m above the ground plane and worked at
highest radiated power.

2. The turntable was rotated for 360 degrees to determine the position of maximum emission
level.

3. EUT is set 3m away from the receiving antenna, which is varied from 1m to 4m to find out
the highest emission.

4. Set the spectrum analyzer in the following setting in order to capture the lower and upper
band-edges of the emission:

(@) PEAK: RBW=1MHz; VBW=3MHz; Sweep=AUTO
(b) AVERAGE: RBW=1MHz; VBW=10Hz; Sweep=AUTO

6.4.Test Results
Pass (The testing data was attached in the next pages.)

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14092
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Data: 7 File: G:'2014 Report\T\TP-LINKIACS14Q0320,EM6 (104)
Level (dBuvim) Date: 2014.02.28
120
3
| _AFCC PART 15C PE,
e 6B
60
0 2310 2333, 2356. 2379, 2402, 2425
Frequency (MHz)
Site no. : 3m Chamber Data no. HE
Dis. / Ant. HICH 2013 3115 (4580) Ant, pol. : VERTICAL
Limit : FCC PART 15C PEAK
Env. / Ins. @ 24*C/56% Engineer : Leo-Li
EUT : 150Mbps Wireless N ADSLZ+ Modem Router
Power Rating : DC 9V From Adapter input AC 120V/60Hz
Test Mode IEEES02.11p CH 1 2412MHz Tx
M/ TD-WE151N
Ant. Cable AHP Emission
HNo. Fred. Factor Loss factor Reading Level Limits HMargin Remark
{MH=z) [dB/m) (dEB) (dB) [dBuV) (ABuV/m) [dBu¥/m) {dB])
1 2390.000 28.16 5.78 35.70 T1.76 70,00 74,00 4.00 Peak
2 2400.000 28.18 5.80 35.70 76.23 74,51 74,00 =0.51 Peak
3 2410.625 28.20 5.81 35.70 113.30 111.61 74,00 =37.61 Peak

Remarks: 1.

Emission Level= Antenna Factor + Cable Loss + Reading
=imp Factor

The emission levels that are Z0dE below the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.
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Data: 8 File: G:2014 Report T\TP-LINKACS 14Q0320.EM6 (104)
120 L€vel (4BUVIm) Date: 2014.02-28
5
60 3
/T | FCC PART 15C Ay

T

Gil

2310

Site no.
Di=. / Ant.
Limit

Env. / Ins.
EUT

Power Rating :

Test Hode
MM

HNo. Fred.
{MH=z)

2333. 2356. 2379, 2402. 2425
Frequency (MHz)
! 3m Cheamber Data no, : &
o3m 2013 3115 (4580) Ant. pol. : VERTICAL
: FCC PART 15C AV
1 24%C/56% Engineer : Leo-Li

150Mbps Wireless N ADSLZ+ Modem Router
DC 9V From Adapter input AC 120V/60Hz
IEEES802.11b CH 1 2412MHz Tx

TD-WE151N
Ant. Cable AHP Emission
Factor Loss factor Reading Level Limits
[dB/m) =153 [f=1:3] [dBuV) (ABuV/m) [dBu¥/m)

Hargin Remark
(dB)

1 2361.175
2 2390.000
3 2397.745
4 Z400.000
5 2Z411.z200

28.09 5.74 35.70 52.47 50,60 54.00
28.16 5.78 35.70 44.90 43.14 54.00
28.18 5.79 35.70 60.73 £9.00 54.00
£8.18 5.80 35.70 52.95 51.25 54.00
28.20 5.81 35.70 109.23 107.54 54.00

3.40 Average
10.86 Average
=5.00 Average

2.77 Average

=53.54 Average

Remarks: 1.

Emis=sion Lewvel= Antenna Factor + Cable Loss + Reading

-lmp Factor
The emission levels that are Z0dE below the offic
limit are not reported.

ial

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14092
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Data: 9 File: G:'2014 Report\T\TP-LINKIACS14Q0320,EM6 (104)
Level (dBuvim) Date: 2014.02.28
120
3
FCC PAR] 15C PRAK
[ 24 £
1
60 ""JJ
0 2310 2333, 2356. 2379, 2402, 2425
Frequency (MHz)
Site no. : 3m Chamber Data no. HE=
Di=. / Ant. HICH 2013 3115 (4580) Ant., pol., : HORIZONTAL
Limit : FCC PART 15C PEAK
Env. / Ins. @ 24*C/56% Engineer : Leo-Li
EUT : 150Mbps Wireless N ADSLZ+ Modem Router
Power Rating : DC 9V From Adapter input AC 120V/60Hz
Test Mode IEEES02.11p CH 1 2412MHz Tx
M/ TD-WE151N
Ant. Cable AHP Emission
HNo. Fred. Factor Loss factor Reading Level Limits HMargin Remark
{MH=z) [dB/m) (dEB) (dB) [dBuV) (ABuV/m) [dBu¥/m) {dB])
1 2390.000 28.16 5.78 35.70 62 .88 61.12 74,00 12.88 Peak
2 2400.000 28.18 5.80 35.70 69,59 67.87 74,00 6.13 Peak
3 2410.855 28.20 5.81 35.70 103.14 101.45 74,00 =27.45 Peak

Remarks: 1.

Emission Level= Antenna Factor + Cable Loss + Reading
=imp Factor

The emission levels that are Z0dE below the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F14092
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Data: 10 File: G:'2014 Report\T\TP-LINKIACS14Q0320,EM6 (104)
Level (dBuvim) Date: 2014.02.28
120
4
60 FCC PART 15C A
2 GB
I]231I] 2333, 2356. 2379, 2402, 2425
Frequency (MHz)
Site no. : 3m Chamber Data no. 10
Di=. / Ant. HICH 2013 3115 (4580) Ant., pol., : HORIZONTAL
Limit 1 FCC PART 15C AV
Env. / Ins. @ 24*C/56% Engineer : Leo-Li
EUT : 150Mbps Wireless N ADSLZ+ Modem Router
Power Rating : DC 9V From Adapter input AC 120V/60Hz
Test Mode IEEES02.11p CH 1 2412MHz Tx
M/ TD-WE151N
Ant. Cable AHP Emission
HNo. Fred. Factor Loss factor Reading Level Limits HMargin Remark
{MH=z) [dB/m) (dEB) (dB) [dBuV) (ABuV/m) [dBu¥/m) {dB])
1 2390.000 28.16 5.78 35.70 38.18 36,42 54,00 17.58 Average
2 2397.170 28.17 5.79 35.70 47.91 46,17 54,00 T.83 Average
3 2400.000 28.18 5.80 35.70 39.33 37.61 54,00 16.39 Average
4 2411.200 28.20 5.81 35.70 99.41 Q7,72 54.00 =43.72 Average

Emission Lewvel= Antenna Factor + Cable Loss + Reading

=imp Factor

The emission levels that are Z20dE below the official

limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14092
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Data: 23 File: G:'2014 Report\T\TP-LINKIACS14Q0320,EM6 (104)
Level (dBuvim) Date: 2014.02.28
120
1
FCC PART 15C PEAK
- e 6B
' e e R | &
R e
60
0 2450 2462, 2474. 2486. 2498. 2510
Frequency (MHz)
Site no. : 3m Chamber Data no. r 23
Dis. / Ant. HICH 2013 3115 (4580) Ant, pol. : VERTICAL
Limit : FCC PART 15C PEAK
Env. / Ins. @ 24*C/56% Engineer : Leo-Li
EUT : 150Mbps Wireless N ADSLZ+ Modem Router
Power Rating : DC 9V From Adapter input AC 120V/60Hz
Test Mode IEEES02.11p CH11l 2462MHz Tx
M/ TD-WE151N
Ant. Cable AHP Emission
HNo. Fred. Factor Loss factor Reading Level Limits HMargin Remark
{MH=z) [dB/m) (dEB) (dB) [dBuV) (ABuV/m) [dBu¥/m) {dB])
1 2463.3680 28.32 5.89 35.70 110.75 109,26 74,00 =35.26 Peak
2 24B3.500 28.36 5.92 35.70 72.00 70,58 74,00 3.42 Peak
3 2500.000 268.40 5.94 35.70 67.98 66,62 74,00 7.38 Peak

Remarks: 1.

Emission Level= Antenna Factor + Cable Loss + Reading
=imp Factor

The emission levels that are Z0dE below the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.
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Data: 24 File: G:'2014 ReportiTITP-LINKMACS14Q0320.EM6 (104)
120 Level (dBulim) Date: 2014.02.28

60

FCC PART 15C AV

\jf—k\\b_&\\d- ; | 6B
A | 4 ]

2450

Site no.
Di=. / Ant.
Limit

Env. / Ins.
EUT

Power Rating :

Test Hode
MM

HNo. Fred.
{MH=z)

2462,

Jm Chamber

24*C/56%

2474,

2486. 2498. 2510

Frequency (MHz)

Sm 2013 3115 (4580)
FCC PART 15C AV

IEEES02.11b CHI11

TD-WE151N
Ant. Cable
Factor Loss
[dB/m) (dEB)

ANP
factor
(dB)

Data no. 1 24
Ant. pol. : VERTICAL

Engineer : Leo-Li

150Mbps Wireless N ADSLZ+ Modem Router
DC 9V From Adapter input AC 120V/60Hz
2462MHz Tx

Emission

Reading Level Limits HMargin Remark
[dBuV) (ABuV/m) [dBu¥/m) {dB])

1 2464.220
2 2483.500
3 2487.9z20
4 Z500.000

35.70
35.70
35.70
35.70

106.97 105,48 54.00 -51.48 Average
42.83 41.41 54.00 12.59 Average
45.286 43 .85 54.00 10.15 Average
40.65 39.29 54.00 14.71 Average

Emission Lewvel= Antenna Factor + Cable Loss + Reading

=imp Factor

The emission levels that are Z20dE below the official

limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14092




